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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product

Mobile phone

Tested Model

X627

Frequency Range

Cellular: 824-849 MHz

PCS: 1850-1910 MHz

WCDMA B2/LTE B2: 1850-1910 MHz
WCDMA B5/LTE B5: 824-849 MHz
WCDMA B4/LTE B4: 1710- 1755 MHz
LTE B7: 2500-2570 MHz

Transmit Power

GSM850: 33dBm
PCS1900: 30dBm
WCDMAJ/LTE: 24dBm

Modulation
Technique

2G: GMSK,8PSK
3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification

2G/3G/4G:FPC Antennas

\oltage Range

DC 3.8V from battery or DC 5.0V from adapter

Date of Test

Jan 24, 2019~ Jan 27, 2019

Sample serial number

190125002

Received date

2019-01-25

Sample/EUT Status

Good condition

Adapter information

Model: CU-52JT
Input: AC 100-240V, 50/60Hz, 200mA
Output: DC 5.0V, 1.2A

Objective

This test report is prepared on behalf of INFINIX MOBILITY LIMITED in accordance with Part 2-Subpart
J, Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions

rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DSS, Part 15.247 DTS and Part 15B JBP submissions with FCC ID: 2AIZN-X627.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.5dB
Unwanted Emission, conducted +1.5dB
Radiated Below 1GHz +4.75dB
Emissions Above 1GHz +4.880B
Temperature +3C
Supply voltages +0.4%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
i CMWS00/ AC Power i
: CMU200 Source :
A
Antenna EUT 5
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >

FCC Part 27, FCC Part 22H/24E Page 5 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1307 , §2.1093 RF Exposure (SAR) Compliance*

§2.1046; § 22.913 (a);
§ 24.232 (c); §27.50 (d) (h)

§2.1047 Modulation Characteristics Not Applicable
§ 2.1049; § 22.905;

RF Output Power Compliance

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137(51§)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

§ 24.235; 827.54;

Note: * Please refer to SAR report released by BACL, report number: RSZ190125002-SA.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-11-12 | 2019-11-12
Sonoma Amplifier 310N 186238 2018-11-12 | 2019-11-12
Instrument
Anritsu Signal Generator 68369B 004114 2018-12-24 | 2019-12-24
Ronde & EMI Test Receiver ESCI 101120 2019-01-11 | 2020-01-11
Schwarz
COM-POWER Dipole Antenna AD-100 41000 NCR NCR
AH. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
UTIFLEX UFA147A-2362-
MICRO-COAX RF Cable 100100 MFR64639 231029-003 | 2018-07-11 | 2021-07-10
Ducommun RF Cable 104PEA 218124002 2018-11-12 | 2019-11-12
Technologies
Ducommun RF Cable RG-214 1 2018-11-19 | 2019-05-21
Technologies
Ducommn RF Cable RG-214 2 2018-11-12 | 2019-11-12
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
Technologies
Heatsink e
Required Amplifier QLW-18405536-J0 15964001002 2018-11-12 | 2019-11-12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & Spectrum Analyzer FSU26 200120 2018-12-24 | 2019-12-24
Schwarz
ESPEC Temperature & EL-10KA 9107726 2018-12-21 | 2019-12-21
Humidity Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2018-12-14 | 2019-12-14
Wideband Radio
Rohde & Communication CMWS500 1201.002K30-146520- | 518 06.23 | 2019-06-23
Schwarz wh
Tester
Ducommun RF Cable RG-214 3 Each Time
Technologies
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
WEINSCHEL 3dB Attenuator 6231 666 Each Time
Unknown Power Splitter 1620 129 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ190125002-SA.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.

FCC Part 27, FCC Part 22H/24E Page 10 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.

According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:
TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-25.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D
Conducted Power
Cellular Band (Part 22H)
Average Output A
Mode Channel Fr(%(/}lll;;cy Power ((I;;;::)t
(dBm)
128 824.2 32.98 38.45
GSM 190 836.6 33.18 38.45
251 848.8 33.26 38.45
5 Average Output Power it
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 33.18 32.18 30.07 28.67 38.45
GPRS 190 836.6 33.35 32.34 30.23 28.91 38.45
251 848.8 33.44 32.44 30.30 28.95 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 27.12 26.04 24.04 22.64 38.45
EGPRS 190 836.6 27.06 25.81 23.95 22.58 38.45
251 848.8 26.97 25.84 23.92 22.55 38.45
Average Output Power
Test Test S (dBm)
Mode R Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.39 22.14 22.35
1 21.65 21.53 21.59
2 21.71 21.59 21.63
HSDPA
3 21.77 21.64 21.70
4 21.82 21.67 21.72
WCDMA Normal
(Band V) 1 21.58 21.49 21.48
2 21.61 21.51 21.55
HSUPA 3 21.66 21.58 21.59
4 21.71 21.60 21.67
5 21.73 21.65 21.74

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D
PCS Band (Part 24E)
Average Output A
Mode Channel Fr(‘f\(,l[lll_g;cy Power ((Il"]l;:::)t
(dBm)
512 1850.2 28.71 33
GSM 661 1880.0 28.39 33
810 1909.8 28.11 33
F Average Output Power L
Mode Channel requency (dBm) 1l
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.74 27.79 25.71 24.65 33
GPRS 661 1880.0 28.39 27.52 25.52 24.49 33
810 1909.8 28.08 27.27 25.35 24.29 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 25.16 23.96 21.82 20.63 33
EGPRS 661 1880.0 2491 23.76 21.67 20.45 33
810 1909.8 2457 23.46 21.37 20.20 33
Average Output Power
Test Test HELL (dBm)
Mode o Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.22 22.26 22.30
1 21.27 21.32 21.44
2 21.34 21.36 21.49
HSDPA
3 21.37 21.42 21.56
WCDMA Normal 4 21.42 21.49 21.59
(Band I1) 1 21.33 21.35 21.39
2 21.35 21.41 21.43
HSUPA 3 21.40 21.49 21.48
4 21.46 21.53 21.52
5 21.49 21.55 21.54

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

AWS Band (Part 27)
Average Output Power
Test Test SGPP (dBm)
Mode e Sub - -
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 22.26 22.24 22.27
1 21.44 21.43 214
2 21.49 21.45 21.47

HSDPA
3 21.53 21.52 21.50
WCDMA Normal 4 21.56 21.54 21.54
(Band 1V) 1 21.33 21.31 21.37
2 21.39 21.37 21.43
HSUPA 3 21.42 21.39 21.51
4 21.44 21.44 21.53
5 21.47 21.47 21.56
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.42 13
GSM Middle 1.47 13
High 1.45 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.35 13
EGPRS Middle 1.38 13
High 1.39 13
Mode Channel PAR (dB) Limit (dB)
Low 3.34 13
RMC -
(BPSK) Middle 3.33 13
High 3.32 13
Low 3.33 13
(['6%):0) Middle 3.33 13
High 3.33 13
S Low 3.33 13
HSUPA -
(BPSK) Middle 3.33 13
High 3.33 13

FCC Part 27, FCC Part 22H/24E

Page 15 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.45 13
GSM Middle 1.44 13
High 1.46 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.33 13
EGPRS Middle 1.31 13
High 1.34 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.22 13
RMC :
(BPSK) Middle 3.21 13
High 3.22 13
Low 3.23 13
HSDPA :
(16QAM) Middle 3.23 13
High 3.25 13
Low 3.24 13
HSUPA :
(BPSK) Middle 3.24 13
High 3.25 13
AWS Band
PAR Limit
Mode Channel (dB) (dB)
Low 3.18 13
RMC "
(BPSK) Middle 3.18 13
High 3.17 13
Low 3.18 13
HSDPA "
(160AM) Middle 3.19 13
High 3.19 13
Low 3.19 13
HSUPA "
(BPSK) Middle 3.20 13
High 3.21 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Radiated Power
GSM Mode:
‘Frequency Receiver| Turntable L AT SUZSt:lutedA : Absolute Limit | Margin
Readi Anol . able | Antenna [ [ .avel
MH2) | oy | Degree | Toiant | Bolax | Level 5051 Gain | (apm) | @Bm | @B)
(m) | (HNV) | @Bm) | Gp | g
ERP for Cellular Band (Part 22H), Middle Channel
836.6 85.23 100 2.2 H 25.9 1.90 0.0 24.00 38.45 14.45
836.6 92.08 279 2.0 \% 32.1 1.90 0.0 30.20 38.45 8.25
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 87.22 348 11 H 17.2 1.30 9.40 25.30 33 7.70
1880.00 | 82.33 55 1.7 Vv 12.1 1.30 9.40 20.20 33 12.80
EDGE Mode:
‘Frequency Receiver| Turntable Raganicnna SuESt:lutei : Absolute Limit | Margin
Readi Angl . apie ntenna L 1
MH2) | Gp vy | Degree | it | PoRar | Level | foe | Gain | (qp) | @Bm) | (dB)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 80.67 344 1.8 H 20.7 1.90 0.0 18.80 38.45 19.55
836.6 85.92 326 1.6 \Y 26.5 1.90 0.0 24.60 38.45 13.75
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 84.89 94 1.1 H 14.8 1.30 9.40 22.90 33 10.10
1880.00 | 78.14 195 1.8 V 7.9 1.30 9.40 16.00 33 17.00
WCDMA Mode:
Frequency Receiver| Turntable Fagiinicnny Subbliquied Absolute Limit | Margin
MHz)  |Reading|  Angle | Height | Polar | Level Cable | Antenna | 1 evel dB dB
( z) (dBpV)| Degree m) |@/V)| dBm) loss Gain (dBm) (dBm) (dB)
(dB) | (dBi)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 77.34 262 1.4 H 18.0 1.90 0.0 16.10 38.45 22.35
836.6 82.25 15 1.8 \Y% 22.3 1.90 0.0 20.40 38.45 18.05
EIRP for WCDMA Band IV (Part 27), Middle Channel
1732.60 | 80.10 231 2.0 H 6.9 1.30 8.90 14.50 30 15.50
1732.60 | 85.47 14 15 \Y 12.9 1.30 8.90 20.50 30 9.50
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 76.12 239 2.3 H 6.1 1.30 9.40 14.20 33 18.80
1880.00 | 83.08 64 1.6 \% 12.8 1.30 9.40 20.90 33 12.10
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.70 22.79 22.70
RB Size=1, RB Offset=2 22.66 22.71 22.67
RB Size=1, RB Offset=5 22.30 22.79 22.60
QPSK RB Size=3, RB Offset=0 22.54 22.33 22.24
RB Size=3, RB Offset=1 22.32 22.43 22.33
RB Size=3, RB Offset=2 22.32 22.23 22.28
RB Size=6, RB Offset=0 22.22 22.26 22.08
L4 RB Size=1, RB Offset=0 22.44 22.30 22.26
RB Size=1, RB Offset=2 22.08 22.19 22.04
RB Size=1, RB Offset=5 22.14 21.87 23.06
16QAM RB Size=3, RB Offset=0 21.79 21.85 22.92
RB Size=3, RB Offset=1 21.98 21.93 22.03
RB Size=3, RB Offset=2 21.92 21.87 21.78
RB Size=6, RB Offset=0 21.78 21.84 22.06
RB Size=1, RB Offset=0 22.84 22.72 23.05
RB Size=1, RB Offset=7 22.77 2291 22.89
RB Size=1, RB Offset=14 22.55 22.56 22.82
QPSK RB Size=8, RB Offset=0 22.08 22.03 21.88
RB Size=8, RB Offset=4 21.99 21.84 21.76
RB Size=8, RB Offset=7 21.53 21.68 21.65
RB Size=15, RB Offset=0 21.86 21.85 21.86
30 RB Size=1, RB Offset=0 22.09 22.04 22.04
RB Size=1, RB Offset=7 22.14 21.93 22.08
RB Size=1, RB Offset=14 2211 21.79 21.97
16QAM RB Size=8, RB Offset=0 21.04 20.96 21.08
RB Size=8, RB Offset=4 20.79 20.80 21.00
RB Size=8, RB Offset=7 20.51 20.60 20.76
RB Size=15, RB Offset=0 20.70 20.91 20.70
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.96 22.89 22.86

RB Size=1, RB Offset=12 22.88 22.78 22.70

RB Size=1, RB Offset=24 22.58 22.95 2231

QPSK RB Size=12, RB Offset=0 21.73 21.82 22.04

RB Size=12, RB Offset=6 21.89 21.68 21.82

RB Size=12, RB Offset=11 21.91 21.59 21.62

RB Size=25, RB Offset=0 21.72 21.89 21.81

>0 RB Size=1, RB Offset=0 22.14 21.73 21.66

RB Size=1, RB Offset=12 21.91 21.59 21.68

RB Size=1, RB Offset=24 21.83 21.52 21.67

16QAM RB Size=12, RB Offset=0 21.03 20.89 20.92

RB Size=12, RB Offset=6 20.70 20.66 20.85

RB Size=12, RB Offset=11 20.79 20.58 20.56

RB Size=25, RB Offset=0 20.84 20.82 20.96

RB Size=1, RB Offset=0 22.84 22.79 22.75

RB Size=1, RB Offset=24 22.84 22.84 22.59

RB Size=1, RB Offset=49 22.65 22.79 22.57

QPSK RB Size=25, RB Offset=0 21.88 21.73 21.73

RB Size=25, RB Offset=12 21.93 21.84 21.61

RB Size=25, RB Offset=24 21.96 21.56 21.69

RB Size=50, RB Offset=0 21.77 21.52 21.75

100 RB Size=1, RB Offset=0 21.63 21.66 21.70

RB Size=1, RB Offset=24 21.80 21.72 21.58

RB Size=1, RB Offset=49 21.29 21.58 21.93

16QAM RB Size=25, RB Offset=0 22.81 20.71 20.77

RB Size=25, RB Offset=12 22.57 20.48 20.61

RB Size=25, RB Offset=24 22.48 20.35 20.41

RB Size=50, RB Offset=0 20.54 20.62 20.51
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

e e . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.02 22.16 22.39

RB Size=1, RB Offset=37 22.08 21.90 22.22

RB Size=1, RB Offset=74 22.08 22.01 22.37

QPSK RB Size=36, RB Offset=0 22.13 21.99 22.12

RB Size=36, RB Offset=18 22.13 21.97 21.93

RB Size=36, RB Offset=37 22.20 21.87 21.64

RB Size=75, RB Offset=0 22.04 22.02 22.14

150 RB Size=1, RB Offset=0 21.84 21.86 21.77

RB Size=1, RB Offset=37 21.78 22.00 21.57

RB Size=1, RB Offset=74 21.97 21.82 21.60

16QAM RB Size=36, RB Offset=0 21.71 21.96 22.13

RB Size=36, RB Offset=18 21.87 21.73 21.97

RB Size=36, RB Offset=37 21.47 21.67 22.03

RB Size=75, RB Offset=0 21.36 21.22 21.23

RB Size=1, RB Offset=0 22.95 22.79 23.16

RB Size=1, RB Offset=49 22.88 23.02 22.96

RB Size=1, RB Offset=99 22.98 22.86 22.75

QPSK RB Size=50, RB Offset=0 21.81 21.84 22.03

RB Size=50, RB Offset=24 21.87 21.88 22.06

RB Size=50, RB Offset=49 21.73 21.67 21.75

RB Size=100, RB Offset=0 21.93 21.73 21.93

200 RB Size=1, RB Offset=0 22.06 22.07 22.11

RB Size=1, RB Offset=49 22.06 21.97 22.01

RB Size=1, RB Offset=99 22.06 21.77 21.98

16QAM RB Size=50, RB Offset=0 20.95 21.10 20.99

RB Size=50, RB Offset=24 20.79 20.98 21.01

RB Size=50, RB Offset=49 20.54 20.79 20.81

RB Size=100, RB Offset=0 21.10 20.79 20.99

FCC Part 27, FCC Part 22H/24E

Page 20 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 5.88 13 Pass
stéig())ORB 5.93 13 Pass
16Q'g‘i'\z"e§lRB 7.02 13 Pass
16QA2’i'ZSOORB 7.07 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree m) | @V) | @Bm) | qpr | g
Middle Channel
1.4 MHz Bandwidth
1880.00 78.19 3 1.9 H 8.1 1.30 9.40 16.20 33
1880.00 82.29 10 1.9 \Y 12.0 1.30 9.40 20.10 33
3 MHz Bandwidth
1880.00 78.69 152 15 H 8.6 1.30 9.40 16.70 33
1880.00 83.15 38 2.4 \ 12.9 1.30 9.40 21.00 33
5 MHz Bandwidth
1880.00 78.61 335 1.3 H 8.6 1.30 9.40 16.70 33
1880.00 82.94 188 1.0 \ 12.7 1.30 9.40 20.80 33
10 MHz Bandwidth
1880.00 78.86 130 1.9 H 8.8 1.30 9.40 16.90 33
1880.00 83.12 128 1.0 \ 12.9 1.30 9.40 21.00 33
15 MHz Bandwidth
1880.00 78.51 17 1.7 H 8.5 1.30 9.40 16.60 33
1880.00 82.00 9 15 Vv 11.7 1.30 9.40 19.80 33
20 MHz Bandwidth
1880.00 78.96 2 1.7 H 8.9 1.30 9.40 17.00 33
1880.00 83.39 243 1.7 \ 13.1 1.30 9.40 21.20 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dBi)
Middle Channel

1.4 MHz Bandwidth

1880.00 78.43 169 15 H 8.4 1.30 9.40 16.50 33

1880.00 82.21 322 2.0 V 11.9 1.30 9.40 20.00 33
3 MHz Bandwidth

1880.00 78.32 26 1.7 H 8.3 1.30 9.40 16.40 33

1880.00 82.16 145 2.3 V 11.9 1.30 9.40 20.00 33
5 MHz Bandwidth

1880.00 78.24 58 1.4 H 8.2 1.30 9.40 16.30 33

1880.00 81.69 12 1.9 \ 11.4 1.30 9.40 19.50 33
10 MHz Bandwidth

1880.00 78.36 336 1.6 H 8.3 1.30 9.40 16.40 33

1880.00 81.84 236 1.8 \Y 11.6 1.30 9.40 19.70 33
15 MHz Bandwidth

1880.00 78.25 268 1.8 H 8.2 1.30 9.40 16.30 33

1880.00 81.69 307 1.8 V 114 1.30 9.40 19.50 33
20 MHz Bandwidth

1880.00 78.19 209 1.1 H 8.1 1.30 9.40 16.20 33

1880.00 81.81 44 15 \% 115 1.30 9.40 19.60 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.43 22.35 22,63
RB Size=1, RB Offset=2 2251 22.30 22.66
RB Size=1, RB Offset=5 22.60 22.07 22.66
QPSK RB Size=3, RB Offset=0 2276 2277 22.65
RB Size=3, RB Offset=1 22.48 2274 22.66
RB Size=3, RB Offset=2 22.42 22.60 22.48
RB Size=6, RB Offset=0 21.45 2156 21.45
L4 RB Size=1, RB Offset=0 22.01 21.95 22.07
RB Size=1, RB Offset=2 21.92 22.06 21.76
RB Size=1, RB Offset=5 21.84 21.93 22.04
16QAM | RB Size=3, RB Offset=0 22.94 21.96 2173
RB Size=3, RB Offset=1 22.99 21.76 2211
RB Size=3, RB Offset=2 22,61 21.90 21.72
RB Size=6, RB Offset=0 20.65 20.68 20.81
RB Size=1, RB Offset=0 22.48 22.39 22,61
RB Size=1, RB Offset=7 22.29 22.49 2236
RB Size=1, RB Offset=14 2231 2224 22.24
QPSK RB Size=8, RB Offset=0 2150 21.77 21.62
RB Size=8, RB Offset=4 21.43 21.60 2177
RB Size=8, RB Offset=7 21.60 21.28 21.64
RB Size=15, RB Offset=0 21.65 2152 21.91
30 RB Size=1, RB Offset=0 21.81 21.65 2170
RB Size=1, RB Offset=7 2176 21.79 21.41
RB Size=1, RB Offset=14 21.69 21.48 21.30
16QAM | RB Size=8, RB Offset=0 20.74 20.81 20.82
RB Size=8, RB Offset=4 20.61 20.64 20.79
RB Size=8, RB Offset=7 20.69 20.74 20.68
RB Size=15, RB Offset=0 21.04 20.90 20.79
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.70 22.77 22.96

RB Size=1, RB Offset=12 22.60 22.63 22.72

RB Size=1, RB Offset=24 22.67 22.53 22.69

QPSK RB Size=12, RB Offset=0 21.83 21.63 21.72

RB Size=12, RB Offset=6 21.75 21.72 21.69

RB Size=12, RB Offset=11 21.68 21.76 21.56

RB Size=25, RB Offset=0 21.78 21.80 21.77

>0 RB Size=1, RB Offset=0 22.12 22.07 21.96

RB Size=1, RB Offset=12 21.87 21.73 21.61

RB Size=1, RB Offset=24 21.90 21.72 21.71

16QAM RB Size=12, RB Offset=0 20.92 21.10 21.00

RB Size=12, RB Offset=6 20.86 20.91 20.90

RB Size=12, RB Offset=11 20.74 20.81 20.88

RB Size=25, RB Offset=0 20.93 20.77 20.61

RB Size=1, RB Offset=0 22.65 22.72 22.88

RB Size=1, RB Offset=24 22.81 22.70 22.68

RB Size=1, RB Offset=49 22.49 22.84 22.78

QPSK RB Size=25, RB Offset=0 21.65 21.72 21.76

RB Size=25, RB Offset=12 21.81 22.01 21.64

RB Size=25, RB Offset=24 21.62 21.41 21.76

RB Size=50, RB Offset=0 21.71 21.79 21.80

100 RB Size=1, RB Offset=0 22.23 22.32 22.23

RB Size=1, RB Offset=24 22.20 22.13 22.24

RB Size=1, RB Offset=49 22.24 22.34 22.01

16QAM RB Size=25, RB Offset=0 20.85 20.69 20.77

RB Size=25, RB Offset=12 20.71 20.77 20.83

RB Size=25, RB Offset=24 20.60 20.74 20.81

RB Size=50, RB Offset=0 20.94 20.96 20.99
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.64 22.70 22.63

RB Size=1, RB Offset=37 22.60 22.42 22.54

RB Size=1, RB Offset=74 22.61 22.47 22.42

QPSK RB Size=36, RB Offset=0 22.02 22.06 21.92

RB Size=36, RB Offset=18 21.89 21.84 21.94

RB Size=36, RB Offset=37 22.00 21.79 21.79

RB Size=75, RB Offset=0 21.70 21.55 21.57

190 RB Size=1, RB Offset=0 21.79 21.63 21.60

RB Size=1, RB Offset=37 21.69 21.64 21.59

RB Size=1, RB Offset=74 21.46 21.46 21.74

16QAM RB Size=36, RB Offset=0 21.01 20.79 20.69

RB Size=36, RB Offset=18 20.74 20.60 20.71

RB Size=36, RB Offset=37 20.46 20.53 20.67

RB Size=75, RB Offset=0 20.83 21.03 20.82

RB Size=1, RB Offset=0 22.88 22.39 22.53

RB Size=1, RB Offset=49 22.89 22.42 22.32

RB Size=1, RB Offset=99 22.87 22.50 22.37

QPSK RB Size=50, RB Offset=0 22.03 22.17 21.82

RB Size=50, RB Offset=24 21.96 2191 22.05

RB Size=50, RB Offset=49 21.73 21.95 21.73

RB Size=100, RB Offset=0 21.80 21.41 21.72

200 RB Size=1, RB Offset=0 22.39 22.16 22.34

RB Size=1, RB Offset=49 22.18 22.32 22.43

RB Size=1, RB Offset=99 22.08 22.35 22.23

16QAM RB Size=50, RB Offset=0 21.00 21.14 21.13

RB Size=50, RB Offset=24 21.02 20.92 21.09

RB Size=50, RB Offset=49 21.01 21.24 21.07

RB Size=100, RB Offset=0 20.85 20.93 20.85
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 6.38 13 Pass
stéig())ORB 6.43 13 Pass
16Q'g‘i'\z"e§lRB 7.34 13 Pass
leQAg?ZSOORB 7.36 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree m) | ®V) | @Bm) | qp | g
Middle Channel
1.4 MHz Bandwidth
1732.50 82.69 344 2.1 H 9.5 1.30 8.90 17.10 30
1732.50 85.96 348 25 \Y 13.4 1.30 8.90 21.00 30
3 MHz Bandwidth
1732.50 81.59 231 1.8 H 8.4 1.30 8.90 16.00 30
1732.50 85.59 269 1.9 \Y 13.0 1.30 8.90 20.60 30
5 MHz Bandwidth
1732.50 81.63 96 1.6 H 8.5 1.30 8.90 16.10 30
1732.50 85.14 275 2.4 V 12.6 1.30 8.90 20.20 30
10 MHz Bandwidth
1732.50 81.47 175 1.6 H 8.3 1.30 8.90 15.90 30
1732.50 85.03 296 1.9 \Y 12.5 1.30 8.90 20.10 30
15 MHz Bandwidth
1732.50 82.15 221 1.8 H 9.0 1.30 8.90 16.60 30
1732.50 86.34 157 2.0 Vv 13.8 1.30 8.90 21.40 30
20 MHz Bandwidth
1732.50 82.63 227 1.2 H 9.5 1.30 8.90 17.10 30
1732.50 85.91 118 1.2 Vv 13.3 1.30 8.90 20.90 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 82.39 357 14 H 9.2 1.30 8.90 16.80 30
1732.50 85.29 56 1.4 \% 12.7 1.30 8.90 20.30 30
3 MHz Bandwidth
1732.50 82.67 191 2.3 H 9.5 1.30 8.90 17.10 30
1732.50 85.15 235 19 \ 12.6 1.30 8.90 20.20 30
5 MHz Bandwidth
1732.50 81.28 154 1.8 H 8.1 1.30 8.90 15.70 30
1732.50 85.19 337 19 \ 12.6 1.30 8.90 20.20 30
10 MHz Bandwidth
1732.50 81.25 126 18 H 8.1 1.30 8.90 15.70 30
1732.50 85.06 150 15 \% 125 1.30 8.90 20.10 30
15 MHz Bandwidth
1732.50 81.96 211 2.1 H 8.8 1.30 8.90 16.40 30
1732.50 85.16 13 2.0 \% 12.6 1.30 8.90 20.20 30
20 MHz Bandwidth
1732.50 82.05 185 1.9 H 8.9 1.30 8.90 16.50 30
1732.50 85.64 320 2.3 \ 13.1 1.30 8.90 20.70 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

LTE Band 5:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.95 23.19 23.06
RB Size=1, RB Offset=2 23.12 23.01 23.04
RB Size=1, RB Offset=5 23.04 23.12 23.15
QPSK RB Size=3, RB Offset=0 23.11 23.03 23.23
RB Size=3, RB Offset=1 22.78 23.02 22.98
RB Size=3, RB Offset=2 22.87 22.71 23.06
RB Size=6, RB Offset=0 21.97 22.09 22.14
L4 RB Size=1, RB Offset=0 21.96 21.89 21.94
RB Size=1, RB Offset=2 21.94 21.87 21.87
RB Size=1, RB Offset=5 21.97 21.65 21.95
16QAM RB Size=3, RB Offset=0 22.11 22.25 22.27
RB Size=3, RB Offset=1 22.13 22.21 22.30
RB Size=3, RB Offset=2 21.95 22.11 22.19
RB Size=6, RB Offset=0 20.97 21.25 21.00
RB Size=1, RB Offset=0 23.14 22.97 23.11
RB Size=1, RB Offset=7 22.69 23.19 22.99
RB Size=1, RB Offset=14 22.52 22.87 22.67
QPSK RB Size=8, RB Offset=0 22.04 21.93 22.01
RB Size=8, RB Offset=4 22.10 21.96 22.12
RB Size=8, RB Offset=7 22.28 21.85 21.86
RB Size=15, RB Offset=0 22.15 22.18 22.03
30 RB Size=1, RB Offset=0 22.67 22.63 22.52
RB Size=1, RB Offset=7 22.48 22.36 22.50
RB Size=1, RB Offset=14 22.17 22.23 22.46
16QAM RB Size=8, RB Offset=0 21.15 21.34 21.18
RB Size=8, RB Offset=4 21.10 21.16 21.11
RB Size=8, RB Offset=7 21.14 21.15 21.36
RB Size=15, RB Offset=0 21.13 21.08 21.24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.23 22.12 22.00

RB Size=1, RB Offset=12 22.04 21.92 21.87

RB Size=1, RB Offset=24 21.91 2191 21.89

QPSK RB Size=12, RB Offset=0 21.36 21.24 21.06

RB Size=12, RB Offset=6 20.95 21.32 21.06

RB Size=12, RB Offset=11 20.93 21.09 21.01

RB Size=25, RB Offset=0 22.14 22.27 22.01

>0 RB Size=1, RB Offset=0 22.08 2211 21.98

RB Size=1, RB Offset=12 21.93 21.92 21.96

RB Size=1, RB Offset=24 22.10 21.48 22.18

16QAM RB Size=12, RB Offset=0 21.41 21.05 21.40

RB Size=12, RB Offset=6 20.90 21.18 21.26

RB Size=12, RB Offset=11 20.89 21.04 20.92

RB Size=25, RB Offset=0 21.12 21.13 21.11

RB Size=1, RB Offset=0 22.68 22.78 22.85

RB Size=1, RB Offset=24 22.79 22.57 22.65

RB Size=1, RB Offset=49 22.52 22.79 22.76

QPSK RB Size=25, RB Offset=0 21.70 21.63 21.77

RB Size=25, RB Offset=12 21.83 2191 21.67

RB Size=25, RB Offset=24 21.69 21.48 21.90

RB Size=50, RB Offset=0 21.91 21.68 21.80

100 RB Size=1, RB Offset=0 22.39 22.40 22.19

RB Size=1, RB Offset=24 22.20 22.14 22.16

RB Size=1, RB Offset=49 22.08 22.34 22.01

16QAM RB Size=25, RB Offset=0 20.73 20.74 20.78

RB Size=25, RB Offset=12 20.69 20.65 20.93

RB Size=25, RB Offset=24 20.48 20.83 20.76

RB Size=50, RB Offset=0 20.96 20.99 20.80
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSS*i(ZSRB 6.33 13 Pass
stgz(g’)ORB 6.37 13 Pass
16Q'g‘i'\z"e§lRB 7.39 13 Pass
16QAS'\£ e()SORB 7.44 13 Pass
QPSK:

Frequency l;zgziiv:r ’tl;:;)liz RX e Sucb:t;::tedAntenna Al[):i,l;te Limit
(MHz) | Gy | Angle H(e;ng)h‘ (I;;’}gr) (‘&g:l') Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dBi)

Middle Channel
1.4 MHz Bandwidth
836.5 77.82 175 2.5 H 18.4 1.90 0.0 16.50 38.45
836.5 80.63 56 1.6 \Y 20.6 1.90 0.0 18.70 38.45
3 MHz Bandwidth
836.5 77.25 116 1.6 H 17.9 1.90 0.0 16.00 38.45
836.5 80.67 127 1.3 Vv 20.7 1.90 0.0 18.80 38.45
5 MHz Bandwidth
836.5 77.56 146 1.7 H 18.2 1.90 0.0 16.30 38.45
836.5 80.88 309 1.4 \% 20.9 1.90 0.0 19.00 38.45
10 MHz Bandwidth
836.5 77.16 315 11 H 17.8 1.90 0.0 15.90 38.45
836.5 80.29 8 2.0 \Y 20.3 1.90 0.0 18.40 38.45

FCC Part 27, FCC Part 22H/24E Page 30 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

16QAM:
Frequency Receiyer 2&: —— S“Cb:tl;::tedAntenna Absolute Limit
(MHz) l?glz;il{l’)g Angle Height | Polar | Level Loss Gain (I&gl:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel

1.4 MHz Bandwidth
836.5 77.78 114 24 H 18.4 1.90 0.0 16.50 38.45
836.5 80.49 338 2.3 V 20.5 1.90 0.0 18.60 38.45

3 MHz Bandwidth
836.5 77.17 47 1.3 H 17.8 1.90 0.0 15.90 38.45
836.5 80.39 259 2.0 \Y 20.4 1.90 0.0 18.50 38.45

5 MHz Bandwidth
836.5 77.59 286 2.2 H 18.2 1.90 0.0 16.30 38.45
836.5 80.55 316 2.2 \Y 20.6 1.90 0.0 18.70 38.45

10 MHz Bandwidth
836.5 77.71 83 1.2 H 18.3 1.90 0.0 16.40 38.45
836.5 80.80 174 2.0 V 20.8 1.90 0.0 18.90 38.45
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Report No.: RSZ190125002-00D

LTE Band 7:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.25 22.98 2273

RB Size=1, RB Offset=12 22.82 22.43 2231

RB Size=1, RB Offset=24 23.39 23.00 23.01

QPSK RB Size=12, RB Offset=0 2211 2163 21.28

RB Size=12, RB Offset=6 21.89 2159 2158

RB Size=12, RB Offset=11 2213 2163 2155

RB Size=25, RB Offset=0 21.98 2158 2236

° RB Size=1, RB Offset=0 22,71 21.90 22.11

RB Size=1, RB Offset=12 2251 21.88 22.14

RB Size=1, RB Offset=24 22.68 21.95 22.36

16QAM RB Size=12, RB Offset=0 21.81 21.02 21.34

RB Size=12, RB Offset=6 2178 21.16 21.40

RB Size=12, RB Offset=11 21.79 21.09 2158

RB Size=25, RB Offset=0 21.06 20.72 20.71

RB Size=1, RB Offset=0 2276 22.46 22.98

RB Size=1, RB Offset=24 22.85 22.38 22.66

RB Size=1, RB Offset=49 2251 2228 2291

QPSK RB Size=25, RB Offset=0 22.01 21.77 2213

RB Size=25, RB Offset=12 21.82 21.88 22,01

RB Size=25, RB Offset=24 21.91 2173 22.14

RB Size=50, RB Offset=0 22.29 21.47 21.68

10 RB Size=1, RB Offset=0 21.82 22.17 21.89

RB Size=1, RB Offset=24 21,59 2237 21.99

RB Size=1, RB Offset=49 21.81 2212 21.99

16QAM RB Size=25, RB Offset=0 21.25 21.25 21.36

RB Size=25, RB Offset=12 21.38 21.19 21.09

RB Size=25, RB Offset=24 2127 21.44 21.36

RB Size=50, RB Offset=0 21.25 20.43 20.76
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Report No.: RSZ190125002-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.79 22.83 24.04

RB Size=1, RB Offset=37 22.52 22.84 23.71

RB Size=1, RB Offset=74 22.78 22.80 23.89

QPSK RB Size=36, RB Offset=0 22.12 22.07 23.03

RB Size=36, RB Offset=18 21.93 21.82 23.21

RB Size=36, RB Offset=37 22.18 22.06 23.03

RB Size=75, RB Offset=0 22.07 21.45 22.22

o RB Size=1, RB Offset=0 22.11 21.91 22.71

RB Size=1, RB Offset=37 21.90 21.53 22.91

RB Size=1, RB Offset=74 22.05 21.55 23.05

16QAM RB Size=36, RB Offset=0 21.26 20.98 22.04

RB Size=36, RB Offset=18 21.37 21.04 21.79

RB Size=36, RB Offset=37 21.21 21.20 21.97

RB Size=75, RB Offset=0 20.83 20.56 21.56

RB Size=1, RB Offset=0 22.65 23.16 23.69

RB Size=1, RB Offset=49 22.67 22.98 23.31

RB Size=1, RB Offset=99 22.93 23.17 23.69

QPSK RB Size=50, RB Offset=0 22.10 22.30 22.80

RB Size=50, RB Offset=24 22.24 22.18 22.86

RB Size=50, RB Offset=49 22.03 22.24 2291

RB Size=100, RB Offset=0 22.34 21.76 22.48

20 RB Size=1, RB Offset=0 22.17 22.40 22.94

RB Size=1, RB Offset=49 21.99 22.27 22.78

RB Size=1, RB Offset=99 22.09 22.24 23.01

16QAM RB Size=50, RB Offset=0 21.33 21.43 22.27

RB Size=50, RB Offset=24 21.37 21.55 22.16

RB Size=50, RB Offset=49 21.21 2151 22.09

RB Size=100, RB Offset=0 21.31 20.72 21.51
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EIRP:
QPSK:
Frequency Receiyer ’{al;)liz e Sucbzt[l,tl:tEdAntenna Absolute Limit
(MHz) I(QS]E;C::S)g Angle Height | Polar | Level Loss Gain (E‘;:]l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 79.39 121 1.7 H 9.9 2.60 10.20 17.50 33
2535.00 81.34 158 2.0 \Y 12.5 2.60 10.20 20.10 33
10 MHz Bandwidth
2535.00 79.01 35 2.1 H 9.5 2.60 10.20 17.10 33
2535.00 81.15 78 1.8 \Y 12.3 2.60 10.20 19.90 33
15 MHz Bandwidth
2535.00 79.61 94 1.8 H 10.1 2.60 10.20 17.70 33
2535.00 81.28 27 25 \Y 124 2.60 10.20 20.00 33
20 MHz Bandwidth
2535.00 79.18 336 2.1 H 9.7 2.60 10.20 17.30 33
2535.00 81.00 191 15 \ 12.1 2.60 10.20 19.70 33
16QAM:
Frequency Receiyer ;l;ul;)li::l e Sucb:t;::tedAntenna Absolute Limit
(MHz) lzg;ﬁ‘e)g Angle Height | Polar | Level Loss Gain (I&g:ll) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 78.29 69 11 H 8.8 2.60 10.20 16.40 33
2535.00 81.31 78 1.9 \Y 124 2.60 10.20 20.00 33
10 MHz Bandwidth
2535.00 78.96 65 2.2 H 9.5 2.60 10.20 17.10 33
2535.00 82.18 13 1.2 \Y 13.3 2.60 10.20 20.90 33
15 MHz Bandwidth
2535.00 78.49 342 13 H 9.0 2.60 10.20 16.60 33
2535.00 81.18 265 1.2 \% 12.3 2.60 10.20 19.90 33
20 MHz Bandwidth
2535.00 78.39 58 18 H 8.9 2.60 10.20 16.50 33
2535.00 81.02 179 2.2 \% 121 2.60 10.20 19.70 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

CMuU200/
CMW500

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-25 to 2019-01-27.

EUT operation mode: Transmitting
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Report No.: RSZ190125002-00D

Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 246.8 318.9
EGPRS(8PSK) 836.6 256.4 331.7
Frequenc 99% Occupied 26 dB Emission
Mode (I\‘}H ) y Bandwidth Bandwidth
z (MHz) (MHz)
RMC (BPSK) 836.6 4199 4.728
HSUPA (BPSK) 836.6 4,231 5.673
HSDPA (16QAM) 836.6 4,231 5.609
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 246.8 320.5
EGPRS(8PSK) 1880.0 246.8 317.3
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.167 4.728
HSUPA (BPSK) 1880.0 4199 4.872
HSDPA (16QAM) 1880.0 4.199 4.776
AWS Band (Part 27)
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}H ) y Bandwidth Bandwidth
: (MHz) (MHz)
RMC (BPSK) 1732.6 4.183 4.712
HSUPA (BPSK) 1732.6 4.215 5.176
HSDPA (16QAM) 1732.6 4215 5.481
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -1.47 dB
Ref 32.5 dBm “Att 20 dB SWT 40 ms 318.910256408 kHz
Lso—ofefet a8 orw2de 7948371795 KkHZ||

Markdr 1 FT113 "

D1 26.6|dBm +
MM .71 dBm
k20 BY6—A4E3AGESA M
;\[\[, \\h%z Temp |1 [T1 Ogw]

11.66 dBm

[ 6. 476604564 WHZ
Temp [2 [T1 OBW]
p2 ol 6 dem L 12.95 dBm
// ‘\1 836.723391436 MHz
A
;’“’N 7 \M‘»\
F-20
}r’ \k 3DB
B IJU ” \\4
- Fjr W
W

~-60

HE
>
x|z
i

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 26.JAN.2019 00:17:14

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.31 dB
Ref 32.5 dBm “Att 20 dB SWT 40 ms 331.730769228 kHz
[s0—offdet dB orw2Hd6 410254410 KkHZ]|
Markgr 1 [T1](]
-53.65 dBm

D1 20 2lds,

) 856 ft
Temp |1 [T1 OgW]

“‘M\’\k‘ .81 dBm
k1o LV
> 836-470194308 MAZ

Temp |2 [T1 OgW]
$.36 dBm
i

=
)

o]

[ \Ll 836.726604564 MHz
D2 -5.8 dBm

LA M,
MN %“Mm

~-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 26.JAN.2019 00:14:07
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.92 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.727564103 MHz
[So_offfet 4B OBW [4 193717949 MHZ]|
Markgr 1 [T1]|]
-7.43 dBm
= DI 18.6|dBm B 24230709 Mz

=
)

P MLuA»myﬁkdumfmvt Temp [1 [T1 ogw]

[AxH] 1l T2 .52 dBm
Lio LVL
34 .5006471026 MHZ

Temp |2 [T1 OgW]
.77 dBm
o 8.699358974 MHz
D2 -f.4 dBm

, L
|

F-40

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 10:23:05

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.43 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 5.673076923 MHz
F3o—0ffdet dB orW [4 2307694231 mHz]|
Markgr 1 [T1]|]
-9.23 dem|{IEM
20 83381536462t
D1 16 dim e e
[AxH] Mﬂﬂﬁﬂm\nﬁudﬂLA}ﬁNidhﬁkxﬂﬁ 1.07 den|

34 . 484613385 MHAZ
Temp |2 [T1 OgW]
.22 dBm

I 838.715384615 MHz
1
—3 D2 m

Pq

) [l 3DB
-30
-40
-50
-60
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 10:32:04
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.13 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 5.608974359 MHz
[30—offfer dB QBW |4 23076 1 MHZ |
Markgr 1 [T1]|]
-4.67 dBm
k20 SIS FSTATRREE—HH
D1 17.4|dBm AN Temp [T [TL O8W]
M—\ 71-60 dBm
L1io T T LVL
34 . 484619385 VMHZ
Temp |2 [T1 OgW]
1.69 dBm
© 838.715384615 MHz
1
W¥ m %W
F-20
3DB
-30
F-40
F--50
t--60
Center 836.6 MHz 1 MHz/ Span 10 MHz
Date: 27.JAN.2019 10:27:03
PCS Band (Part 24E)
P o . .
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode
® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 KkHz -1.25 dB
Ref 32.5 dBm “Att 20 dB SWT 40 ms 320.512820527 kHz
Lso—0ffdet dB oRw2d6 794 a5 kHzll

Markgr 1 [T1](]

-3.65 dBm

= D1 21 digm - ¥ T 675639 44—or7]
Temp |1 [T1 OgW]
- \[N\‘fw W\l"\ .39 dBm
10 T LVL
Y T-879874205 GHZ
Temp |2 [T1 OgW]
.92 dBm

=
)

[ ;( 1.880123000 GHz
D2 -p dBm

S 'y
M I

ot Pl

~-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 25.JAN.2019 23:44:41
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -1.63 dB
Ref 32.5 dBm “Att 20 dB SWT 40 ms 317.307692318 kHz
[30—offfer dB orW246 794871795 khz||
Markgr 1 [T1]|]
-¢.10 dem|iEM
20 +-B79843949—6H:
D1 18.5|dBm
Temp |1 [T1 OBW]
2.65 dBm
2 LVL
1o rid g T-879874000 GHZ

T 2 Temp (2 [T1 ogw]
.04 dBm
0 ;/ \\ 1.880121795 GHz
1
D2 .5 dBm

T \
G T
e P

~-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 26.JAN.2019 00:12:03

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.55 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.727564103 MHz
[ 30—0ff$et dB. oRw [4 1 3 uHz]l
Markgr 1 [T1]|]
-g.14 dem|{iEM
20 +-B7 76442316t
D1 17.3|dBm oA Temp [T [TT OBW]
1 T2 -40 dBm §
[0 T-8779Tg667GRz]|
Temp |2 [T1 OgW]
.64 dBm
re g 1.882083333 GHz
D2 -B.7 dBm ¥

F-40

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:27:30
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

®

Ref 32.5 dBm

*Att

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.24 dB
20 dB SWT 5 ms 4.871794872 MHz

OBW 198717949 MHZ||

=

Markgr 1 [T1]|]

-9.61 dem|{iEM

H

—87 7533651+ 6tH:

Temp 1 [T1 oBw}

P A
et ML g.46 aemf

[ 30—Offdet dB
=20

D1 15.8|dBm
=10
=0

1-87790064T GHZ
Temp |2 [T1 OgW]
.83 dBm

1.882099359 GHz
1

£

pib G

3DB

P

F-40

~-60

Center 1.88 GHz

Date: 27.JAN.2019 09:33:34

1 MHz/ Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@

Ref 32.5 dBm

*Att

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.97 dB
20 dB SWT 5 ms 4.775641026 MHz

L 30—Offset dB. ORW 14 19; 13949 muz]|
Markgr 1 [T1]|]
-g.52 dem||IEM
k20 87 P59 T54—6H
D1 16.3|dBm Femp1—F :
f‘bwwwwww\\ -24 den
Lo - T2 LVL
i T-87790(064T GHZ
Temp |2 [T1 OgW]
1.00 dBm
o

D2

\F 1.882099359 GHz

/
i
e

e

F-40

~-60

Center 1.88 GHz

Date: 27.JAN.2019 09:31:26

1 MHz/ Span 10 MHz
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AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz ~0.99 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.711538462 MHz
[30—cffer dB OBW |4 182692308 MHZ]|
Markgr 1 [T1]|]
-7.82 dBm
20 o1 17.6|aB 7362442361+
- m Temp |1 L[T1 OBW]
e 1 "{W.JMMM\ 50 aen|
T LvL

[0 T- 730500641 GAZ
Temp |2 [T1 OgW]
7.51 dBm
0 é \1 1.734683333 GHz
D2 —B_4y3 m ‘\A

~-10

~-50

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:50:57

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.20 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 5.176282051 MHz
L30—Offget dB. ORW 14 14743500 MUz
Markgr 1 [T1]|]
-9.53 dBm
20 17208916676t
D1 16.2(dBm Temp1FFi-o8ugd
MAXH MMMW\/\’\ 51 den|
WE v

T.73048461T5 GHZ

Temp |2 [T1 OgW]
.71 dBm

[° 1.734699359 GHz
1"[ \1
i b2 V’ﬂfn‘;"
I b
LI LA AR

3DB

~-50

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:56:25
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.55 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 5.480769231 MHz
L3o—0ffdet dB oRW [4 214743500 mHz]
Markgr 1 [T1]|]
-9.15 dem|(IEM
20 +-F29523077—6H
D1 16.5|dBm femp 1T o8wT
Av%\,;\j\\r\n/‘\«,-\\ +4.02 dBm
Lo - LVL

1.734699359 GHz
1

T

ES%)
1-730484615 GHZ

Temp |2 [T1 OgW]
.73 dBm

iy

“u 3DB
-30
-40
-50
-60
Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:53:16
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MH2z) (MHz)
QPSK 1.111 1.322
14
16QAM 1.101 1.332
QPSK 2.683 2.885
3.0
16QAM 2.683 2.904
QPSK 4,535 5.000
5.0
16QAM 4,503 4,984
QPSK 8.974 9.776
10.0
16QAM 8.974 9.583
QPSK 13.510 14.663
15.0
16QAM 13.462 14.567
QPSK 17.949 18.974
20.0
16QAM 17.949 19.103
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 29.

8 dBm

*RBW 30 kHz
*VBW 100 kHz

*Att 20 dB SWT 15 ms

Delta 1 [T1 ]
-0.37

-

.322115385

dB
MHz

OffF:

et 7.3

dB

OBW
Markg

1.11057
ri[T
—1

923

1
13

MHz

dBm’I

20

D1 15.7

=
)

Lo

dBm

=y

-879341

346

GHz

]i'\"’lvwm\"”\"\—/\{\n

Temp

1 [T1 OB

wl

o1

TS

o

Temp

=

.879442
2 [T1 Of

308
]

GHz

1.88055%

28
885

B
GHz

WWM

Y,

A

My

k-40

~-50

~-60

-70.2

Center 1.88 GHz

Date: 27.JAN.2019 10:58:03

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.33 dB
Ref 29.8 dBm *Att 20 dB SWT 15 ms 1.331730769 MHz
Offset 7.51 dB OBW (1.100961538 MHz
Markgr 1 [T1|]
L20 -10.88 dBm
D1 15.2|dB 1.879322115 GHz
- " Temp |1 [T1 OBW]
Lio AL ihiees Ry sveyy oc-com
LVL
1.879447115 GHz
Temp |2 [T1 OgW]
o ~TAaBm
1.880548077 GHz
1 \a
E=10: D= 5

Mg,

3DB

k-40

-70.2

Center 1.88 GHz

Date: 27.JAN.2019 10:59:08

300 kHz/

Span 3 MHz
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.14 dB
Ref 29.8 dBm “Att 20 dB SWT 30 ms 2.884615385 MHz
Offset 7_i dB OBW (2.682692308 MHz
Markgr 1 [T1]|]
20 —-12 .74 dBm
1.878557692 GHz
D1 13.8|dBm Fem
P EFTofw
T2
= |, A7 PEVVY WY PO S eden]
1.878663462 GHz
Temp |2 [T1 OogwW]
o —35 B
/ \ 1.88134¢154 GHz
1
F-10
D2 712.2;&Bm i\«
[ AT M
f\/'\“'vd\\‘ll ,NDAFNAM“ 3DB
F-30
-40
-50
-60
-70.2
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 11:02:09

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.02 dB
Ref 29.8 dBm “Att 20 dB SWT 30 ms 2.903846154 MHz
Ooffget 7.% dB OBW [2.682692308 MHz
Markgr 1 [T1]|]
Loo =14 76 dBm
1.878557692 GHz

=~
>
x|z
i

Temp [1 [T1 OBW]
L10 D1 11.8)dBm T3 ol A Al a T2 B!

PSWLAUV WAVAAALTN VAVTIAVAN WauVag oo
Temp
Lo /

\
D2 -14.2 Bm| \1
B -

878663462 GHz
2 [T1 Ogw]

- I apm
1.881344154 GHz

=y

~-50

~-60

-70.2

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 11:00:52
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -3.10 dB

Ref 29.8 dBm *Att 20 dB SWT 5 ms .000000000 MHz

4

Offset 7_i dB OBW (4.53525¢410 MHz
Markgr 1 [T1]|]
=10 _63 dBm

20
D1 15.2|dBm 1.877532051 GHz
1 Py N ?mewd\liemp 1 [T1 08w
vAXH IS R
LVL
1.877740385 GHz
Temp |2 [T1 OBW]
e - 4o apm
\ 1.88227%641 GHz

=10 DZ —[[0-8] dBm i

~-30

3DB

~-60

-70.2

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 11:06:14

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.51 dB

Ref 29.8 dBm “Att 20 dB SWT 5 ms .983974359 MHz

IN

Ooffget 7.% dB OBW [4.5032034128 MHz
Markgr 1 [T1]|]
=10.96 dBm

=20
1.877532051 GHz
D1 14.8|dBm Temp [T TTT OB
I |, D T R o s
LvL
1.877756410 GHz
Temp [2 [T1 ogw]
Lo 2 uBm
\ 1.882259615 GHz
=10 .

D2 7i;/,\jd8m =
AN

A BeaY

~-50

~-60

-70.2

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 11:03:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.60 dB

Ref 29.8 dBm *Att 20 dB SWT 10 ms . 775641026 MHz

©

Offset 7_i dB OBW (8.974358974 MHz
Markgr 1 [T1]|]

=14 _39 dBm
.875096154 GHz

=y

1 PK Temp [1 [T1 ogw]
2
D1 119 dBM i e it W g N e AU 4 40 as

875512821 GHz
2 [T1 Ogw]
RS aBm
1.884487179 GHz

T
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o

4

g

| 3
o
o
o

=

T |
ST S
Ww M I dea a8

~-30

~-60

-70.2

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 11:09:39

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.97 dB

Ref 29.8 dBm “Att 20 dB SWT 10 ms .583333333 MHz

©

Ooffget 7.% dB OBW (8.974354974 MHz
Markgr 1 [T1]|]
=12 .63 dBm

=20
1.875224359 GHz
D1 12.7|dBm lemp |1 [T1 OBW]
AXH I Tih o N A WL B 15
RANASE == AV o AAVEAS U e g = L
1.875512821 GHz
Temp |2 [T1 OBW]
[© -oU apm
j \ 1.884487179 GHz
=10
D2 —13.3fsm \‘l\

-20 Gl
W,.\_,.,f"‘} W\NM 3DB

~-50

~-60

-70.2

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 11:08:43
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz
*VBW 500 kHz

Delta 1 [T1 ]

0.33 dB

Ref 29.8 dBm “Att 20 dB SWT 2.5 ms 14.663461538 MHz
Ooffget 7.% dB 0BW 13.509615385 MHz
Markgr 1 [T1]|]

=13.13 dBm

k20
1.872692308 GHz
D1 13.9|dBm em
p T ogt
%WMWMM\I? T
k10 - Lt
1.873317308 GHz[
Temp |2 [T1 OogwW]
T aBm

. |
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F-10
D2 _1i;;jdam
"
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T =
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3DB

~-30

~-60

-70.2

Center 1.88 GHz 3 MHz/

Date: 27.JAN.2019 11:11:29

Span 30 MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz
*VBW 500 kHz

Delta 1 [T1 ]

-1.25 dB

Ref 29.8 dBm ALt 20 dB SWT 2.5 ms 14.567307692 MHz
Offset 7_q dB OBW 13.461538462 MHz
Markgr 1 [T1]|]
Loo =13 02 dBm
1.872788462 GHz
Jemp [1 [T1 OBW]
ms |, D1 12.6|dBm — WAL, : —
LVL
1.873317308 GHz
Temp |2 [T1 OBW]
[© T uBm
j \ 1.88677§846 GHz
~-10 \1
D2 -[13.4 [dBm| \I'\M\
E-20 M o r\\l‘-vw“vﬂ'\«- M
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~-30
F--40:
~-50
~-60
-70.2
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 11:12:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 3.11 dB
Ref 29.8 dBm “Att 20 dB SWT 2.5 ms 18.974358974 MHz
off{et 7.5 dB 0BW 17.948717949 MHz
Markgr 1 [T1]|]
20 =14 58 dBm
1.870512821 GHz
Temp |1 [T1 OBW
D1 12.5|dBm Dl | W]
1o T 1A b/ fon s ol nlan FINTIETOVR Ve + 74 4B

-871089744 GHz
Temp |2 [T1 OogwW]

I 1A aBm
} \1 1.889038462 GHz

- D2 713,5f5m 3
Wy
WWW M"w 308

—
3

~-60

-70.2

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 11:13:50

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 1.98 dB
Ref 29.8 dBm “Att 20 dB SWT 2.5 ms 19.102564103 MHz
Offset 7_q dB OBW 17.948717949 MHz

Markgr 1 [T1]|]
=15 .74 dBm

k20
1.870512821 GHz
Temp |1 [T1 OBW]
MAXH D1 11.4|dBm —FHy yarm— e v m—— " ¥ = 4o
10 VAR R As URAVA=D ) A W v B LVL
1.871089744 GHzf
Temp [2 [T1 oBw]
=0 T9-T aBm
) \ 1.88903§462 GHz
F-10 t
D2 -[L4.6 fam \

~-50

~-60

-70.2

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 11:15:32
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.106 1.313
14
16QAM 1.106 1.322
QPSK 2.692 2.885
3.0
16QAM 2.692 2.894
QPSK 4.519 4.984
5.0
16QAM 4.503 4.936
QPSK 8.974 9.679
10.0
16QAM 8.974 9.647
QPSK 13.510 14.615
15.0
16QAM 13.462 14,519
QPSK 17.885 19.128
20.0
16QAM 17.949 19.038
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

Date:

*RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.87 dB
Ref 29.8 dBm *Att 20 dB SWT 15 ms 1.312500000 MHz
Offset 7_i dB OBW (1.105769231 MHz
Markgr 1 [T1]|]
L20 =1¢ 11 dBm
1.731846154 GHz
D1 15.9|dBm
]Eﬁf\JJﬂwa\ﬁﬂu\«f\ﬁ\w~mﬂ~ru\ Temp |1 [T1 OBW]
Lo \E s
LVL
1.731942308 GHz
Temp |2 [T1 OgW]
[o ~OZaBm
1.733048077 GHz
1
) 7:;;;ﬁ?m \\\ﬁum
preae = gvey
30B
~-30
t-40
~-50
~-60
-70.2

Center 1.7325 GHz

27.JAN.2019 11:20:33

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

Date:

*RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]
-1.03

dB

Ref 29.8 dBm “Att 20 dB SWT 15 ms 1.322115385 MHz
Ooffget 7.% dB OBW [1.105769231 mHz"
Markgr 1 [T1|]
L20 -9.50 dBm
1.731836538 GHz
ot 1o-9jdem ﬂmﬂ/\ﬁrwvvaA/vJv«J“vaN~VV\ Temp |1 [T1 ofw]
L1o 1 \r4 e
1.731942308 GHz
K Temp |2 [T1 OgW]
[o o7 OBm
1.733048077 GHz

o

7::;;hyfm
pA NV

k-40

-70.2

Center 1.7325 GHz

27.JAN.2019 11:18:19

300 kHz/

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.32 dB
Ref 29.8 dBm *Att 20 dB SWT 30 ms 2.884615385 MHz
Offset 7_51 dB OBW (2.692307692 MHz
Markgr 1 [T1]|]
L20 =11 78 dBm

=y

.731057692 GHz

D1 14.1|dBm Temp [T LTI OgwT
vaxH IS MMNMMAWL/\ VEV.W = 25 o
LVL
1.731153846 GHz
Temp |2 [T1 OogwW]
O

~67 OB
\ 1.733846¢154 GHz
o

[-1o D2 —11,9[18m i

WMM WNWW 3DB

~-60

-70.2

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 11:21:32

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.03 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.983974359 MHz
[so—cfsfet 48 ORW 4 519234769 MHZ]|
Markgr 1 [T1]|]
-9.12 dBm
i k20 7300146266
1P Temp {1 FT1 0BWY
VAXH b 15-9)dBm Y'AW“‘”VV"“'MJ“’\/\J"N\'MU\YTZ I 1440 dem
[1o T-73072385 Grz||
Temp [2 [T1 OBW]
10.67 dBm

[ ;/ \ 1.734759615 GHz
1
10 it
PPE LW @Mm\/ \..AL N

' M TN 3DE
-30
k-a0
-50
-60
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 11:25:02
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.03 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.983974359 MHz
[30—cffdet dB oRW |4 51923¢769 MHZ]|
Markgr 1 [T1]|]
-9.12 dBm
20 +-730014026—6t
1 PK D1 15.9|dBm Temp {1 [T1 0BW]
1 PK - T P E 4
Y/*WHNWM’»\/\,JWU\? 1320 dem|
1o T-73024Y385 GAZ||
Temp |2 [T1 OBW]
1(¢.67 dBm
o 1.734759615 GHz
L
10 —E—37ciBm
PRSI, nyw*'v\/ \'..AL 4 b
T 3DB
=30
F-40
=50
-60
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 11:25:02

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -1.60 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.935897436 MHz
[so—cfsfet 48 ORW |4 5032041 ez
Markgr 1 [T1]|]
-10.06 dBm
20 +-73663365+6tH
1 PK] T 1_[T1 _oRwy
D1 15.6(dBm 2ip
MAXH AN WAL N AN A pertinin T 2 .21 dem
L LVL
10 T-73024¢385 GHZ
Temp [2 [T1 oBw]
o .70 dBm
J \ 1.734743590 GHz
il
10 D *.LU-./L] Lo l=11y
Eroof s VA \h,« A p L
v AN B b4 YN \ql
3DB
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F--40:
F--50:
I--60:
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.

2019 11:26:10
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.96 dB
Ref 32.5 dBm “Att 20 dB SWT 10 ms 9.679487179 MHz
[30—cffdet dB QRW 974358974 MHZ]|
Markgr 1 [T1]|]
-11.54 dBm
20 17276262656t
Temp [1 [T1 oBW]
10 il Pa ey L) o T-7Z80T é T gim Y
- 4 ¥4
Temp |2 [T1 OogwW]
.91 dBm
[ j \ 1.736987179 GHz
k-10 -

D2 -p2. 4]dBm \\
=20

MMWMJ MMM&;\'\A 3DB

~-50

~-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 11:27:30

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.31 dB
Ref 32.5 dBm “Att 20 dB SWT 10 ms 9.647435897 MHz
L 30—Offget dB. OBRW |8 974354974 uHz]|

Markgr 1 [T1]|]
-13.45 dBm

20 T=7276 68—6t:
Temp |1 [T1 OgW]
F1o b1 12.4]dBm —y PN TIP NV DPUY RN PP | Y T - : (;:n LvL
5 7 Z
Temp |2 [T1 OBW]
o 60 dBm
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k-40

~-50

~-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 11:28:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -2.12 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 14.615384615 MHz
[30—cffdet dB QRW 500615385 MHZ]|
Markgr 1 [T1]|]
-11.07 dBm
k20 725193686t
Temp [1 [T1 OBW]
VAXH D1 14.4/dBm T LY, Cavryew CYRTN PV 1¢.08 demf
[1o T-77576973T Grz]|
/ \Temp 2 [T1 ogw]
1(¢.14 dBm
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p-o D2 -11.i]dam =
Aasdnn ha A ¥L
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-40
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-60
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 11:31:25

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.27 dB
Ref 32.5 dBm ALt 20 dB SWT 2.5 ms 14.519230769 MHz
[so—cfsfet 48 QBRW 461534462 upZ||

Markgr 1 [T1]|]
-11.93 dBm

20 7252443856
Jofemp (1 [T1 ORwl
MAXH D1 13.7|dBm
T W 2 ~78 dBm
JM A SN L] LVL
[F10 T-72576923T GAZ
Temp [2 [T1 oBw]
11.78 dBm

[ j \ 1.739230769 GHz
il
D2 —12.3]HBm i

-20 ﬂyhuxhux‘Nﬂd .
Nﬂu\f"" \MW“J\ 3DB
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k-40

~-50

~-60

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 11:30:20
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz

Delta 1 [T1 ]

*VBW 500 kHz -1.37 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 19.128205128 MHz
[30—cffdet dB QRW 4619385 MHZ]|
Markgr 1 [T1]|]
-11.09 dBm
k20 4 4786t
T1 Temp [1 [T1 oBW]
D1 14.2|dBm o] T2 14.67 dBm
L1io T PHLEEYS TWANILY N PN LI
T- 723584744 GAZ
Temp [2 [T1 OBW]
.63 dBm
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WM-"]‘W“ k‘\'\,/v‘w/\}*’\ﬂ-u‘l 308
-30
F-40
F-50
t--60
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 11:34:19

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz

Delta 1 [T1 ]

*VBW 500 kHz -0.66 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 19.038461538 MHz
[so—cfsfet 4B OBW 948717949 uHZ]|
Markgr 1 [T1]|]
-12.12 dBm
20 +-72361362+6tH
Temp |1 [T1 Ogw]
MAXH D1 13.4|dBm T2 64— dBm
Lio NN M s i bon s at Ly o 7 - LVL
ey 773529641 GAZ
Temp [2 [T1 oBw]
o 1(0.70 dBm
! \ 1.741474359 GHz
L_10 il
D2 426fm i
F-20 W
4‘paﬂvkﬁddbumfjﬁ"dq N 308
ol s ot
F--40:
F--50:
I--60:
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 11:32:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.106 1.308

14
16QAM 1.106 1.327
QPSK 2.692 2.875

3.0
16QAM 2.692 2.894
QPSK 4,519 4.952

5.0
16QAM 4503 4.936
QPSK 8.974 9.679

10.0
16QAM 8.974 9.615
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.11 dB
Ref 32.5 dBm “Att 20 dB SWT 15 ms 1.307692308 MHz
[30—cffdet 4B oBW [1 10576 1 MHZ |
Markgr 1 [T1]|]
-9.05 dBm
20 835846153846t
D1 17.1|dBm WAV wav Y Temp [T [TT O8I
4 1¢.42 dBm
L LV
10 835.94230(692 WHZ
Temp |2 [T1 OgW]
.93 dBm
o 837.04807¢923 MHz
J \
™ - 7i;jwjil ib\vkww
k20 [
\Jk\\Jbuﬂu 3DB
-30
-40
-50
-60

Center 836.5 MHz

Date: 27.JAN.2019 11:36:43

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.16 dB
Ref 32.5 dBm *Att 20 dB SWT 15 ms 1.326923077 MHz
F3o—0ffdet dB orw [1 105769231 mHz|
Markgr 1 [T1]|]
-9.44 dBm
20 835831734769t
D1 17.1|dBm Temp [T [TT OBWT
[axi| ANVAALASNANAL 55 ds
1 & S IRV
L1o LVL
35.94230(692 MAZ
Temp |2 [T1 OgW]
.43 dBm
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-30
-40
-50
-60

Center 836.5 MHz

Date: 27.JAN.2019 11:38:16

300 kHz/

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz 1.39 dB
Ref 32.5 dBm “Att 20 dB SWT 30 ms 2.875000000 MHz
[30—cffdet dB oRW |2 692307692 MHZ]|
Markgr 1 [T1]|]
-11.24 dBm
20 5057692308 MH
p1 15.5|dBm R e =
fuax} .42 dBm
Lo VA WS e N\JLI\,.“I\V'-\/\MAW "
85 153844154 WAZ
Temp 2 [T1 ogwW]
o 1(¢.52 dBm
1 \1 837.846153846 MHz
10 . *LU.D[DW \
20

\MMMN

~-50

~-60

Center 836.5 MHz

Date: 27.JAN.2019 11:41:26

600 kHz/

Span 6 MHz

3DB

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Delta 1 [T1 ]

“VBW 100 kHz -0.35 dB
Ref 32.5 dBm “Att 20 dB SWT 30 ms 2.894230769 MHz
L 30—Offget dB OBW 12 69230769 fT=e |
Markgr 1 [T1]|]
-12.93 dBm
k20 8357057693308t
Temp |1 [T1 ogw]
MAXH D1 13.8|dBm
- 74 dBm
Lo R A, ] P LvL
5. 153844154 WAz
Temp [2 [T1 OBW]
o .32 dBm
j \ 837.846153846 MHz
L-o10 "
D2 712.2f8m ‘i
[ hl‘\\/‘( \““l
E_30 MPI"L'W
k-40
k-50
F--60

Center 836.5 MHz

Date: 27.JAN.2019 11:39:14

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.50 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.951923077 MHz
[30—cffdet dB oRW |4 51923¢769 MHZ]|
Markgr 1 [T1]|]
-9.70 dBm
— k20 4032051282 M+
1 PK D1 16.8|dBm
PR e LA T
1o 837 7A03846TS WHZ]|
Temp [2 [T1 OBW]
11.92 dBm
[ \\ 838.759618385 MHz
1
E-1o D2 -p.2 ¥Bm e

|

Pt T “VWW\W .

~-50

~-60

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 11:44:31

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.01 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.935897436 MHz
[so—cfsfet 48 ORW |4 5032041 ez

Markgr 1 [T1]|]
-10.16 dBm

k20 834-032653282
D1 16.4|dBm F- +—F2 )
: e e

YT ;{apwmﬂwm‘wmw\f\;z 1106 den

LvL

[F10 Ha-2564TQ256 MHZ
Temp [2 [T1 OBW]

1(0.37 dBm

[ j \‘ 838.759614385 MHz
D2 o} F;/Rm

W T N MW 3DB

~-30

k-40

~-50

~-60

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 11:42:49
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -1.52 dB
Ref 32.5 dBm “Att 20 dB SWT 10 ms 9.679487179 MHz
[30—cffdet dB QRW 974358974 MHZ]|
Markgr 1 [T1]|]
-11.55 dBm
20 66025410
b1 143 a8 LJemp [1 [T1 oBw]
[vaxH] - m —
L 1‘“ W\&W«W‘WWWMM{}‘*M 1¢.59 dem}
10 B32- 017820513 WMAZ
Temp 2 [T1 ogwW]
o 11.58 dBm
j \ 840.987179487 MHz
L L
10 D2 —11.7(H8m T
AT Y Ry
W" L%“\ A 308
F-30:
F--40
F--50:
F--60:
Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 11:48:17

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -3.06 dB
Ref 32.5 dBm “Att 20 dB SWT 10 ms 9.615384615 MHz
[so—cfsfet 4B orw [a 974354974 wmHz]|
Markgr 1 [T1]|]
-11.77 dBm
20 831724 Pt
b1 14.3| a8 Temp |1 [T1 ogw]
MAXH - m
T 2 ~44 dBm
Lo A i g A MM/‘“’“\/\LLJ\, LVL
FZ-0T 5T3 WHZ
Temp [2 [T1 oBw]
o .74 dBm
j k 840.987179487 MHz
-0 D2 —11,7f8m "E
[ w k\m
. W,/‘-W'J lf'dllﬂ”‘i\-q A f o8
F--30:
F--40:
F--50:
I--60:
Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 11:47:01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4,519 4,968
5.0
16QAM 4519 4,936
QPSK 8.974 9.679
10.0
16QAM 8.974 9.583
QPSK 13.558 14.663
15.0
16QAM 13.510 14.567
QPSK 18.013 19.167
20.0
16QAM 17.949 19.103
FCC Part 27, FCC Part 22H/24E Page 63 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.77 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.967948718 MHz
[30—cffdet dB QBW |4 5192 69 MHZ]|
Markgr 1 [T1]|]
-10.66 dBm
k20 —5325+4626—6H
o1 15 dibm Temp |1 [T1 oBw]
MAXH V}}‘M”Mﬂﬂkw\ﬂ‘pwg\jz 11.05 dBm
[1o 2753772385 GRz]|
Temp |2 [T1 OogwW]
.64 dBm

[ 2.537254615 GHz
\L

k-10 17 _:\»Tm -
g IS \{\”W/“'\hm

~-30

3DB

~-50

~-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 13:06:05

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.52 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 4.935897436 MHz
[so—cfsfet 48 ORW 4 519234769 MHZ]|
Markgr 1 [T1]|]
-9.42 dBm
20 —53253265+6tH
1 P W
o1 15 dbm Temp |1 [T1 OBW]
V{“WWM\H]U*WMMW&J\TQ 1-71 denfl
[F10 2532740385 GHZ
Temp [2 [T1 oBw]
o -35 dBm
3/ \ 2.537259615 GHz
i
B D 7\,:‘3? '" A\,/‘m
T,;\Mf‘l ﬂLM AV AN PR
LA '\I'W
DB
F--30:
F--40:
F--50:
I--60:
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 13:08:13
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.34 dB
Ref 32.5 dBm *Att 20 dB SWT 10 ms 9.679487179 MHz
[30—cffdet dB QRW 974358974 MHZ]|
Markgr 1 [T1]|]
-13.77 dBm
20 —536% B5—6tH:
Temp [1 [T1 oBW]
Lo b1 12.8|dBm | T Y S A Adunhal T2 — 45es LVL
B S5I482T GHZ
Temp |2 [T1 OogwW]
o .02 dBm

2.539487179 GHz

~-10

D2 713.2fd8m \\i]

k20 i -
P e WA MAA o]

~-50

~-60

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 13:09:44

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.77 dB
Ref 32.5 dBm “Att 20 dB SWT 10 ms 9.583333333 MHz
[so—cfelet dB orw [a 974354974 wmHz]|
Markgr 1 [T1]|]
-12.97 dBm
20 —536: 596t
Temp |1 [T1 ogw]
MAXH D1 12.5(dBm —r - == —62—aBa|
rio M AT A e 7530514821 GHZ||
Temp |2 [T1 OBW]
o -21 dBm
j \ 2.539481179 GHz
F-10 o
D2 -[13.5 [Bm| t
F-20
WWW WM"“W«A 308
F-30
-40
-50
-60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 13:11:08
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.35 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 14.663461538 MHz
[30—cffdet dB QRW 557692308 MHZ]|
Markgr 1 [T1]|]
-12.67 dBm
20 —5276923668—6H:
Temp [1 [T1 oBW]
[MAXH] D1 13.7(dBm
~78 dB
Lo Y A ] L 2 TR VY, SN i [
Z.52826 T GHZ
Temp 2 [T1 ogwW]
.09 dBm
o j \ 25418264923 GHz
L_10 o
D2 7i:jdam L
%,AMMW \M
PRI
A
3DB
F-30:
F--40
F--50:
F--60:
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 13:14:02

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.63 dB
Ref 32.5 dBm ALt 20 dB SWT 2.5 ms 14.567307692 MHz
[so—cfsfet 48 QBRW 500615385 MHZ]|

Markgr 1 [T1]|]
-14.02 dBm

20 527743856t
Temp |1 [T1 OgW]
10 b1 12.3|dBm — N IV VYT " o = ":1 G‘:n LVL
5 Z
Temp |2 [T1 OBW]
o -38 dBm

/ \ 2.541774846 GHz
F-10 T
D2 —13.7jd8m

4 ﬂn}l.l.AMJln
P

N Ty

~-30

k-40

~-50

~-60

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 13:12:22
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QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 0.12 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 19.166666667 MHz
[30—cffdet dB QRW 012824513 MHZ]|
Markgr 1 [T1]|]
-14.13 dBm
20 —5254447+68—6H:
Temp [1 [T1 oBW]
[vaxH|
D1 12.5|dBm —Fk —+5—¢lBi
L1o T A 1. VTN " Aol &2 LVL
Wb 5 Z-526025964T GHZ
Temp |2 [T1 OBW]
.09 dBm
o ) \ 2.544034462 GHz
F-10
D2 713.5f8m \1
L |ull}ﬁ#ﬁ%jjuﬁv ¥ T L
3DB
=30
F-40
=50
-60
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 13:16:20

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.65 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 19.102564103 MHz
[ 30—0ffdet dB QRW 948717949 uHZ]|
Markgr 1 [T1]|]
-14.57 dBm
20 —525444716—6H
Temp |1 [T1 ogw]
MAXH 1
D1 11.6|dBm — T ; -49 dBm L
10 X v
) AN 2526028641 GHZ
Temp |2 [T1 OBW]
o 1-96 dBm
/ 2.543974359 GHz
F-10 b
D2 —14.4h%8m
L oA ﬁ; 1
Lk S MV'JMU‘ 3DB
-30
=40
=50
-60
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 13:15:04
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard
FCC §2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong from 2019-01-25 to 2019-01-27.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.36 dBm

Ref 37.5 dBm *Att 30 dB SWT 100 ms 682.884615385 MHz

Ooffget 7.% dB

[3°
"
[2°
LVL
=10
=0
=-10

D1 -13 d¢Bm

3DB

Fundamental test

~-30

L
o

\
s A A7 L ST AR

~-50

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 26.JAN.2019 00:18:22

1 GHz - 10 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.84 dBm

Ref 22.5 dBm “Att 10 dB SWT 55 ms 1.663461538 GHz

Lop—Offdet ds. 1

1o

=~
>
x|z
i

LvL

o

D1 -13 ¢iBm

F-40

~-60

~-70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 26.JAN.2019 00:19:01
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30 MHz - 1 GHz (WCDMA Mode)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.76 dBm
Ref 32.5 dBm ALt 20 dB SWT 100 ms 398.413461538 MHz
[so—ofsfet 4B 1

HE
>
x|o
i

Date:

=y
T
=

MAXH

Date:

20

o

D1 -13 ¢iBm

~-20

.. I

WWWMW meMwmwunmJ \U Yoty

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 10:48:19

1 GHz - 10 GHz (WCDMA Mode)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -26.31 dBm
Ref 22.5 dBm “Att 10 dB SWT 55 ms 2.500000000 GHz

Lop—Offdet ds. 1

1o

o

~-10

D1 -13 d¢Bm

~-30

3DB

F-40

[--50 i
PO A i I8 quJAAm. Aot WP FORRRRYOP /9 PO WOV IRICTRY W] PRPI

Start 1 GHz 900 MHz/ Stop 10 GHz

27.JAN.2019 10:48:35

Fundamental test
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PCS Band (Part 24E)
30 MHz — 1 GHz (GSM Mode)

<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.24 dBm
Ref 22.5 dBm “Att 10 dB SWT 100 ms 141.923076923 MHz
Foo—oceefer 48 1
[ A
k1o
1P
VAXH
Lo LvL
F-10
D1 -13 diBm
F-20
F-30
3DB
F-40
1
L_so v
Hhh¢hMMﬂLmhﬂfduhhﬂﬂhﬂmdumwuwmﬁduWVLJuﬂﬂbwuvahuwhmtmhhwuhhmAdkﬂﬂﬂlA&M&
I--60
F-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.JAN.2019 23:46:36

1 GHz - 2 GHz (GSM Mode)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.22 dBm

Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.564102564 GHz

Fso—oceefer 48 1

LA

20

LvVL

o

D1 -13 ¢iBm

~-30

~-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 25.JAN.2019 23:47:10

Fundamental test

FCC Part 27, FCC Part 22H/24E

Page 71 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

2 GHz - 20 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -48.59 dBm

Ref 22.5 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz

[o0—cffdet dB 1

MAXH

o

~-10

D1 -13 d¢Bm

~-20

3DB

k-40

A . N ot A A A A AN At o AL A il

~-60

~-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 25.JAN.2019 23:47:33

30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -54.03 dBm

Ref 22.5 dBm “Att 10 dB SWT 100 ms 532.099358974 MHz

Lop—Offdet ds. 1

LA

1o

=~
>
x|z
i

LvL

o

D1 -13 ¢iBm

~-30

F-40

F-50 -

WWWW@MMWA WML A AR A

~-60

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 09:43:20
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1 GHz - 2 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.50 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.857371795 GHz
[30—0ffet dB 1
[A]
=20
1 PK
Lio ‘K LVL
=0
==10
D1 -13 ¢iBm
==20
3DB
Fundamental test
==30

——
| —
A—

—-40

—-50

—-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JAN.2019 09:44:19

2 GHz - 20 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.36 dBm
Ref 22.5 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
Loo—OFfdet dB 1
=10
o LVL
==10
D1 -13 ¢iBm
==20
==30
308
-40
==50
| s il st b s A A I A o A ria - L A s IAR A0
==60
==70
Center 11 GHz 1.8 GHz/ Span 18 GHz

Date: 27.JAN.2019 09:44:44
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AWS Band (Part 27)
30 MHz - 1 GHz (WCDMA Mode)

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -53.78 dBm

Ref 22.5 dBm *Att 10 dB SWT 100 ms 564.743589744 MHz

Foo—oceefer 48 1

Lo LVL

~-10
D1 -13 ¢iBm

~-20

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 10:06:21

1 GHz - 2 GHz (WCDMA Mode)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.11 dBm

Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.758012821 GHz

offdet dB. 1

20

LvVL

o

D1 -13 ¢iBm

.
|

~-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JAN.2019 10:07:27

” Fundamental test
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2 GHz - 20 GHz (WCDMA Mode)

® *RBW 1 MHz
*VBW 3 MHz

Ref 22.5 dBm *Att 10 dB SWT 105 ms

Marker 1 [T1 ]
-25.59 dBm
3.442307692 GHz

Lo0—0ffdet dB.

|

1 PH]

o

~-10

D1 -13 d¢Bm

~-20

<

k-40

3DB

~-60

~-70

Start 2 GHz 1.8 GHz/

Date: 27.JAN.2019 10:07:55

LTE Band 2:

Stop 20 GHz

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz
*VBW 300 kHz

Ref 22.5 dBm * ALt 10 dB SWT 100 ms

Marker 1 [T1 ]
-53.43 dBm
644.022435897 MHz

Loo—OFffet dB

1l

LA

=
)

o

—-10

D1 -13 ¢iBm

—-20

—-30

-40

—-50 +

—-60

—-70

Start 30 MHz 97 MHz/

Date: 27.JAN.2019 15:37:41

Stop 1 GHz
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1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.97 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.855769231 GHz
[30—0ffet dB 1
=20
vt
10 LvL
=0
==10
D1 -13 ¢iBm
==20
3DB
Fundamental test
==30
1
~-40 L
==50
=-60:
Start 1 GHz 100 MHz/ Stop 2 GHz
Date: 27.JAN.2019 15:44:46
2 GHz - 20 GHz (1.4 MHz, Middle Channel)
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.68 dBm
Ref 22.5 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
Loo—OFf$et dB. [
=10
Lo LVL
==10
D1 -13 diBm
==20
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3DB
~-40
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PN LY NRTTIRTYYY AUYRPPYA (VYR N NI TGN P ATV ATTTTEPA] IR ORI ¥ TP N W PO
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Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JAN.2019 15:48:24
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HE
)

>
<
=

Date:

HE
)

>
<
=

Date:

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

3DB

Fu

3DB

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -54.03 dBm
Ref 22.5 dBm “Att 10 dB SWT 100 ms 908.285256410 MHz
[o0—0ffet dB 1
=10
=0
==10

D1 -13 diBm
==20
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~-50 -
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-60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
27.JAN.2019 15:38:09
1 GHz - 2 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -36.12 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.855769231 GHz
[ 30—0ff$et dB. 1
=20

‘K\\\\
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I
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D1 -13 ¢Bm
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27.JAN.2019 15:44:09
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®

=
)

Date:

=
)

Date:

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -47.63 dBm
Ref 22.5 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
[o0—0ffet dB 1
10
Lo LVL
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Start 2 GHz 1.8 GHz/ Stop 20 GHz
27.JAN.2019 15:48:51
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -53.00 dBm
Ref 22.5 dBm * ALt 10 dB SWT 100 ms 160.576923077 MHz
[oo—0fffet dB 1
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27.JAN.2019 15:38:24

FCC Part 27, FCC Part 22H/24E

Page 78 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

®
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)

Date:

=
)

Date:

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.43 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.729166667 GHz
[30—0ffet dB 1
=20
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=10 vt
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L0 1 JAl
A A g M AR k- WWWMMMJ M
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27.JAN.2019 15:43:34
2 GHz - 20 GHz (5.0 MHz, Middle Channel)
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.14 dBm
Ref 22.5 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
Loo—OFf$et dB [
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Lo LVL
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Fundamental test
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HE
)

>
<
=

Date:

HE
)

>
<
=

Date:

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -53.72 dBm
Ref 22.5 dBm “Att 10 dB SWT 100 ms 117.051282051 MHz

[o0—0ffet dB 1

0

D1 -13 ¢iBm

—-30

3DB

—-40

—-50 1

—-60

—-70

Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 15:38:37

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -42.80 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.607371795 GHz
[ 30—0ff$et dB. 1
20
Lio K\\ LV
Fo
F-10 A

D1 -13 ¢iBm

~-20
r 3DB
~-30

APt g r s~ MMWWW Mw'ﬁ W

~-60

Start 1 GHz 100 MHz/ Stop 2 GHz

27.JAN.2019 15:43:00
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®

=
)

Date:

=
)

Date:

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -52.00 dBm
Ref 22.5 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
[o0—0ffet dB 1
10
o LVL
~-10

D1 -13 ¢iBm
~-20
~-30:
308
—-40
~-50
quuJ bkttt AU AL A Myt I A Ao b A AN AN AR AR
~-60:
~-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz
27.JAN.2019 15:49:29
30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -53.46 dBm
Ref 22.5 dBm “Att 10 dB SWT 100 ms 57.980769231 MHz
Loo—OFf$et dB [
10
~o LVL
~-10

D1 -13 ¢iBm
~-20
~-30
308

—-40

—-80

O PP VI AR VO RTTARAS NNTOREN [T /ST PYRERY SO BTy

—-60

—-70

Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 15:38:53
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1 GHz - 2 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.30 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.360576923 GHz
[30—0ffet dB 1
=20

>
<
=

HE
)
—

V'(\\
10 vt

o

D1 -13 ¢iBm

—-20 !)
—-30

»:  Fundamental test

o]

—-50

—-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JAN.2019 15:42:25

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -51.62 dBm
Ref 22.5 dBm “Att 10 dB SWT 105 ms 3.730769231 GHz
Loo—OFf$et dB 1
10
MAXH
Lo LVL
—-10
D1 -13 ¢iBm
—-20
—-30
308
—-40
1
—-50
SRV T FEVRTV T [TV NVRROR) ST VYY) VSRR P X P YRR N EYIRTEL 0 Y B AT (REWRRTENY
—-60
—-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JAN.2019 15:50:04
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -53.28 dBm

Ref 22.5 dBm “Att 10 dB SWT 100 ms 328.461538462 MHz

[o0—0ffet dB 1

=
)

0

D1 -13 ¢iBm

—-30

—-40

I_s0 !

—-60

—-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 15:39:13

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.09 dBm

Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.193910256 GHz

L30—0Ff$et dB 1

=
)

%

o

D1 -13 ¢iBm

(’ k @5 Fundamental test

il

—-40
SRPUVTFYV (PRSI IFGTIRY WM WIOT FT SPPURN) YIOUY ) ren o -~

—-50

—-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JAN.2019 15:41:47
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2 GHz -20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -51.69 dBm
Ref 22.5 dBm “Att 10 dB SWT 105 ms 3.730769231 GHz
[o0—0ffet dB 1
=10
Lo LvL
==10

D1 -13 diBm
==20
==30
308

—-40
==50 3
“”h”““““JWAh»uvaJwaumlw e S AR f AR AN A et A - A L
==60
==70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JAN.2019 15:54:14

LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -42.86 dBm
Ref 32.5 dBm “Att 20 dB SWT 100 ms 399.967948718 MHz
L30—0Ff$et dB. [
[A]
20
1 PK
[vaxH]
=10 LVL
o
F-10
D1 -13 d¢iBm
F-20
3DB
~-30
L _a0 1
TR Y pbﬁMLﬂMﬂlMﬂ&)Jl;J&M*ﬂﬁlﬂ!quﬂvrw*AuuAdLuWH»«MNbvh LJmmwwﬁleMwhu
~-50
-60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 16:17:50

Fundamental test
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1 GHz - 10 GHz (1.4 MHz, Middle Channel)

®

Ref 22.5 dBm

*Att

10 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 55 ms

Marker 1 [T1 ]
-20.98 dBm
2.500000000 GHz

Loo—0offdet

dB

|

=
)

I

D1 -13

~-30

k-40

SWTTR # K| )u’ AR

,l dodlos

A it

~-70

Start 1 GHz

Date: 27.JAN.2019 16:21:28

900 MHz/

Stop 10 GHz

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

Ref 32.5 dBm

* ALt

20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-43.63 dBm
578.733974359 MHz

dB

1l

L30—0OFffet

=
)

[vaxH]

o

—-10

D1 -13

—-20

—-30

Al
Wt M ANN

gkt
\

—-60

Start 30 MHz

Date: 27.JAN.2019 16:19:23

97 MHz/

Stop 1 GHz

LA

LA
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®
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)

Date:

=
)

Date:

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -21.35 dBm
Ref 22.5 dBm “Att 10 dB SWT 55 ms 2.500000000 GHz
[o0—0ffet dB 1
10
Lo LVL
—-10

D1 -13 ¢iBm
1
—-20
—-30
308

—-40
L s | .
Wdadafplegf g A -Iv% TRV NN NNt IRTRUR N T Y e
—-60
—-70
Start 1 GHz 900 MHz/ Stop 10 GHz

27.JAN.2019 16:21:16

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -43.56 dBm
Ref 32.5 dBm “Att 20 dB SWT 100 ms 685.993589744 MHz
L30—0Ff$et dB 1
=20
10 LVL
=0
==10

D1 -13 d¢iBm
==20
3DB

. |

—-50

—-60

Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 16:19:39
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Date:

=
)

Date:

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -22.91 dBm
Ref 22.5 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz

[ ,0—Qfffet dB |

— 10

D1 -13 ¢iBm

Start 1 GHz 900 MHz/ Stop 10 GHz

27.JAN.2019 16:20:59

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -43.71 dBm
Ref 32.5 dBm “Att 20 dB SWT 100 ms 984.455128205 MHz
L30—0ff$et ds 1
=20
10 LvL
L, V\
==10

D1 -13 d¢iBm

—-30

40 +
PRLNTR B S TRAN TR LMMMWMWMMW«MWWJ LMM\MM»L

—-50

—-60

Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 16:20:06

|

Fundamental test
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LTE Band 7:

®

=
)

Date:

®

HE
>
x|z
G

Date:

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.54 dBm
Ref 22.5 dBm “Att 10 dB SWT 55 ms 2.514423077 GHz
[o0—0fffet dB 1
10
Lo LVL
—-10
D1 -13 ¢iBm
—-20
1
—-30
308
—-40
—-50
4 'M‘ﬂ"wmwqumdm s ANNAAA A A AN A
—-60
—-70
Start 1 GHz 900 MHz/ Stop 10 GHz
27.JAN.2019 16:20:39
.
30 MHz — 1 GHz (5.0 MHz, Middle Channel)
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -42.85 dBm
Ref 22.5 dBm “Att 10 dB SWT 100 ms 219.647435897 MHz
Loo—ofsfet 4B 1
1o
Lo LVL
~-10
~-20
D1 -25 ¢iBm
~-30
DB
-40
~-50
~-60
~-70
Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 16:31:54
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1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.78 dBm
Ref 32.5 dBm “Att 20 dB SWT 5 ms 2.798076923 GHz
[30—0ffet dB 1
[A]
=20
1 PK
%
=10 LVL
=0
==10
==20
D1 -25 iBm [ 08
--30 ‘ Fundamental test
~-40
==50
=-60:
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.JAN.2019 16:30:39

3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -52.79 dBm

Ref 22.5 dBm *Att 10 dB SWT 135 ms 16.379807692 GHz

Lo0—0ffdet dB. 1

=
)

I

D1 -25 ¢iBm

~-30

k-40

T
|
a
o

=70

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 27.JAN.2019 16:28:32
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30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.40 dBm
Ref 22.5 dBm “Att 10 dB SWT 100 ms 218.092948718 MHz
[o0—0fffet dB 1
LAl
10
1 PH]
MAXH
Lo LvL
~-10
-20
D1 -25 diBm
~-30
308
—-40
a
~-50
~-60
~-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 16:32:10

1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.85 dBm

Ref 32.5 dBm “Att 20 dB SWT 5 ms 2.644230769 GHz

L30—0ff$et ds 1

LA

gE
b
x|o
T
b_ |

o

—-20

—-30

1\
= ¥
i

-40
W) [IVFRINeR kﬂ*%uﬂhﬁ40’%#LﬁuwkvdmLL«#fMJ 1A
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—-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.JAN.2019 16:30:25
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®
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)

Date:

=
)

Date:

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -52.66 dBm
Ref 22.5 dBm “Att 10 dB SWT 135 ms 9.118589744 GHz
[o0—0fffet dB 1
=10
o LVL
==10
==20

D1 -25 (iBm
==30
3DB
-40
L 50 1
B A Al it A LA VLA b st o,
==60
==70
Start 3 GHz 2.3 GHz/ Stop 26 GHz
27.JAN.2019 16:28:48
30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -44 .24 dBm
Ref 22.5 dBm “Att 10 dB SWT 100 ms 218.092948718 MHz
Loo—OFf$et ds 1
=10
o LVL
==10
==20

D1 -25 (iBm
==30
3DB

-40

|

~-50
W«»w ITTRETION BV FCT TOPTURYI'N ATV VTN PRI AP
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Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 16:32:22
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1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.49 dBm

Ref 32.5 dBm “Att 20 dB SWT 5 ms 2.868589744 GHz

[30—0ffet dB 1

=
)

\

o

—-20

D1 -25 diBm

—-30

\ Fundamental test

~-40

—-50

—-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.JAN.2019 16:30:06

3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -52.80 dBm

Ref 22.5 dBm “Att 10 dB SWT 135 ms 10.187500000 GHz

Loo—OFf$et ds 1

=
)

0

D1 -25 ¢iBm

—-30

—-40

—-60

—-70

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 27.JAN.2019 16:29:03
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.76 dBm

Ref 22.5 dBm “Att 10 dB SWT 100 ms 216.538461538 MHz

[o0—0fffet dB 1
LAl

=10

1 PH]

o LVL

==10

==20

D1 -25 (iBm

==30
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—-40

1

f

unj\mwyw‘wﬂj YVTATAVY S| TR ORI N VDY VW A TV VI CWIOS PO PR P
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==70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 16:32:36

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.85 dBm
Ref 32.5 dBm “Att 20 dB SWT 5 ms 2.634615385 GHz
L30—0ff$et dB. [
[A]
20
1 PK
[vaxH]
L10 "L\\ LVL
o
F-10 /
F-20 I \
D1 -25 iBm \ ap8
~-30
L _a0 1
ML U At n - M AoA Ak o A AMMMA AN MJ4kfﬁwuv*uWAﬂhddu
~-50
~-60
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.JAN.2019 16:29:39
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3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -53.04 dBm
Ref 22.5 dBm ALt 10 dB SWT 135 ms 19.807692308 GHz
[o0—0fffet dB 1
=10
MAXH
=0 LVL
==10
==20
D1 -25 (iBm
==30
3DB
--40
==50
A A At K A A A 9 TR TR MWMJ&NMWW
==60
==70

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 27.JAN.2019 16:29:14
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-31.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency RR(;:‘(:;;S ) Tlg::tzll:) le . Cable | Antenna A:Z(:};te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy

(dB) | (dBi)
GSM Mode, middle channel

263.29 31.92 130 1.2 H -65.1 0.32 0 -65.42 -13 52.42

263.29 31.00 40 14 V -66.0 0.32 0 -66.32 -13 53.32

1673.20 66.03 120 1.6 H -41.0 1.30 8.90 -33.40 -13 20.40

1673.20 66.03 227 2.4 \% -40.4 1.30 8.90 -32.80 -13 19.80

2509.80 48.08 26 1.9 H -55.4 2.60 10.20 -47.80 -13 34.80

2509.80 48.53 233 1.6 V -54.4 2.60 10.20 -46.80 -13 33.80

WCDMA Mode, Middle channel

263.29 32.69 6 2.3 H -64.3 0.32 0 -64.62 -13 51.62

263.29 31.74 260 1.3 \% -65.3 0.32 0 -65.62 -13 52.62

1673.20 53.90 281 14 H -53.2 1.30 8.90 -45.60 -13 32.60

1673.20 54.52 115 1.5 V -52.0 1.30 8.90 -44.40 -13 31.40

2509.80 57.38 230 1.8 H -46.1 2.60 10.20 -38.50 -13 25.50

2509.80 56.73 116 1.7 \% -46.2 2.60 10.20 -38.60 -13 25.60

FCC Part 27, FCC Part 22H/24E
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30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Su(l?):l:)ilt:te(j&ntenna Absolute FCC Part 24E
(MHz) ((;;‘;‘\‘]‘3‘5 ])Aelg‘leee Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dBi) (dBm) | (dB)

GSM Mode, middle channel

263.29 32.15 210 1.2 H -64.9 0.32 -65.22 -13 52.22

263.29 31.62 260 2.5 \Y -65.4 0.32 -65.72 -13 52.72

3760.00 45.88 193 15 H -55.3 1.50 11.80 -45.00 -13 32.00

3760.00 46.14 46 1.2 \Y -54.6 1.50 11.80 -44.30 -13 31.30

WCDMA Mode Band |1, Middle channel

263.29 32.61 6 2.2 H -64.4 0.32 -64.72 -13 51.72

263.29 31.47 339 15 \ -65.5 0.32 -65.82 -13 52.82

3760.00 44.60 273 2.1 H -56.6 1.50 11.80 -46.30 -13 33.30

3760.00 45.30 239 2.1 \Y -55.5 1.50 11.80 -45.20 -13 32.20

30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency Receiyer Turntable Rx Antenna Su(li)::)ilt:teintenna Absolute FCC Part 27
(MHz) l(‘(;;‘:ll‘nqg ])Aelgl‘; Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dBi) (dBm) | (dB)

WCDMA Mode Band 1V, Middle channel

263.29 32.15 257 2.4 H -64.9 0.32 -65.22 -13 52.22

263.29 31.26 93 1.3 \Y -65.7 0.32 -66.02 -13 53.02

3465.20 51.64 243 1.2 H -48.7 1.50 12.00 -38.20 -13 25.20

3465.20 50.84 295 1.8 \Y -50.3 1.50 12.00 -39.80 -13 26.80

FCC Part 27, FCC Part 22H/24E
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vlfn) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBi)
Band 2
Test frequency range:30 MHz ~ 20 GHz
263.29 32.61 272 13 H -64.4 0.32 0 -64.72 -13 51.72
263.29 31.81 51 2.1 \% -65.2 0.32 0 -65.52 -13 52.52
3760.00 43.63 85 2.2 H -57.6 1.50 11.80 -47.30 -13 34.30
3760.00 44.09 306 2.2 \Y -56.7 1.50 11.80 -46.40 -13 33.40
Band 4
Test frequency range:30 MHz ~ 18 GHz
263.29 32.19 190 2.3 H -64.8 0.32 0 -65.12 -13 52.12
263.29 31.54 126 1.1 \Y -65.5 0.32 0 -65.82 -13 52.82
3465.00 48.65 172 1.2 H -51.7 1.50 12.00 -41.20 -13 28.20
3465.00 49.38 96 1.2 \Y -51.8 1.50 12.00 -41.30 -13 28.30
Band 5
Test frequency range:30 MHz ~ 10 GHz
263.29 31.94 154 15 H -65.1 0.32 0 -65.42 -13 52.42
263.29 31.52 153 18 \Y -65.5 0.32 0 -65.82 -13 52.82
1673.00 47.39 235 1.4 H -59.7 1.30 8.90 -52.10 -13 39.10
1673.00 45.21 183 2.1 \Y -61.3 1.30 8.90 -53.70 -13 40.70
2509.50 44.49 297 15 H -59.0 2.60 10.20 -51.40 -13 38.40
2509.50 45.40 143 1.7 \Y -57.5 2.60 10.20 -49.90 -13 36.90
Band 7
Test frequency range: 30 MHz ~ 26GHz
149.56 33.55 29 15 H -63.40 0.26 0 -63.66 -25 38.66
149.56 30.47 339 13 \% -66.50 0.26 0 -66.76 -25 41.76
5070.00 46.01 8 1.5 H -51.9 1.60 12.10 -41.40 -25 16.40
5070.00 45.36 240 1.2 \Y -52.5 1.60 12.10 -42.00 -25 17.00
Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-25 to 2019-01-27.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Date:

2o , M\L‘
h LvL

Cellular Band, Left Band Edge for GSM (GMSK) Mode

*RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.08 dBm
Ref 32.5 dBm *Att 20 dB *SWT 200 ms 823.977564103 MHz
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Cellular Band, Right Band Edge for GSM (GMSK) Mode
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*VBW 10 kHz -13.83 dBm
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FCC Part 27, FCC Part 22H/24E

Page 100 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Cellular Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.89 dBm

Ref 32.5 dBm *Att 20 dB SWT 80 ms 823.993589744 MHz
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Cellular Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -18.86 dBm
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Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

*RBW 50 kHz Marker 1 [T1 ]

*VBW 100 kHz -14.91 dBm
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Cellular Band, Right Band Edge for WCDMA (BPSK) Mode
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.05 dBm
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Cellular Band, Right Band Edge for HSDPA (16QAM) Mode
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FCC Part 27, FCC Part 22H/24E Page 103 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.19 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 5 ms 823.759615385 MHz
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Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.71 dBm
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FCC Part 27, FCC Part 22H/24E Page 104 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.52 dBm
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PCS Band, Right Band Edge for GSM (GMSK) Mode
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PCS Band, Left Band Edge for EDGE Mode
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PCS Band, Left Band Edge for WCDMA (BPSK) Mode
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PCS Band, Left Band Edge for HSDPA (16QAM) Mode
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PCS Band, Right Band Edge for HSDPA (16QAM) Mode
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PCS Band, Left Band Edge for HSUPA (BPSK) Mode
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*VBW 100 kHz -14.27 dBm
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PCS Band, Right Band Edge for HSUPA (BPSK) Mode
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AWS Band, Left Band Edge for WCDMA (BPSK) Mode
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AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.19 dBm
Ref 32.5 dBm *Att 20 dB SWT 5 ms 1.709983974 GHz
[s0—cffdet dB 1
20
-
r1o A bk o ool LVL
TaTARTTAd R
i / \
~-10
D1 -13 ¢iBm I \

L %o i L‘M
308
L _30 | " ,LM

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:57:50

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.16 dBm
Ref 32.5 dBm “Att 20 dB SWT 5 ms 1.755144231 GHz
[ 30—Off3et ds. 1
LA

20

1 RM|

MAXH

kﬁ D1 -13 ¢iBm \\
kaO I:

k-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:58:43

FCC Part 27, FCC Part 22H/24E Page 112 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Band 2:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge
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QPSK (3.0 MHz, FULL RB) - Left Band Edge
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QPSK (5.0 MHz, FULL RB) - Left Band Edge
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge
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QPSK (10.0 MHz, FULL RB) - Left Band Edge
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Ref 32.5 dBm “Att 20 dB SWT 10 ms 1.911730769 GHz
[ 30—Off3et dB 1
20
k1o L
JWLW,A¢¢A~MuVMh»¢nuwﬂmﬁ+dJWMMMJyn\
410 k
D1 -13 ¢iBm ﬁ

I--30 iy

L_s0 1
M

-50

-60

Center 1.91 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 15:19:18
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.38 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 10 ms 1.849230769 GHz
[s0—cffdet dB 1
20
.
1o LVL

’ﬁ:u\;w\,k,.;hlh " PO W AT T TEN AN

o

~-10
D1 -13 ¢iBm

= | |

F-20
1 [ 3DB

~-50

~-60

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 15:12:27

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.06 dBm
Ref 32.5 dBm “Att 20 dB SWT 10 ms 1.910448718 GHz
[ 30—0Offget dB 1
20
1 RM
VAXH
k1o L

WU "V S TP Y

D1 -13 ¢iBm |

~-50

~-60

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 15:14:32
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

®

Ref 32.5 dBm

*Att

*RBW 200 kHz
*VBW 500 kHz
20 dB SWT 2.5 ms

Marker 1 [T1 ]
-18.57 dBm
1.848269231 GHz

[ 30—0ffdet dB.

1 RY

Ay ohiailh |

o

1o

/M«hwqmuqmuu

i A n
UPRAN S 7 g vwkuww'\\

o

~-10

|

D1 -13 ¢iBm

I

-

k1
Ry

3DB

~-50

~-60

Center 1.85 GHz

Date: 27.JAN.2019 15:24:17

3 MHz/

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Ref 32.5 dBm

“Att

*RBW 200 kHz
*VBW 500 kHz
20 dB SWT 2.5 ms

Marker 1 [T1 ]
-17.79 dBm
1.910576923 GHz

[ 30—Off3et ds.

|

20

L 10t Akt

LvL

.l A TS T ey

D1 -13 ¢iBm

~-30

k-40

~-50

~-60

Center 1.91 GHz

Date: 27.JAN.2019 15:26:42

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

®

1 rd

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.77 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.844567308 GHz
[s0—cffdet dB 1
LA
20
e R T e e o
i J ‘
~-10 l ]
D1 -13 (iBm “ ‘[1
=-20: 1
O e
WW
-40
~-50
~-60
Center 1.85 GHz 3 MHz/ Span 30 MHz

27.JAN.2019 15:24:56

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.50 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.911586538 GHz

[ 30—Off3et ds. 1

Al

20

LvL

N AT WWM
s
|

D1 -13 ¢iBm

k-s0 N

~-60

Center 1.91 GHz 3 MHz/ Span 30 MHz

27.JAN.2019 15:25:48
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

®

1 RY

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.89 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.847179487 GHz
[s0—cffdet dB 1
20
1o LV
FM‘MMWMWW
i j \
~-10
D1 -13 d¢Bm (J \\
L 20 - I
x J 3DB
;‘;:’N%W'MWW
F-40
~-50
~-60
Center 1.85 GHz 4 MHz/ Span 40 MHz
27.JAN.2019 15:29:38
QPSK (20.0 MHz, FULL RB) - Right Band Edge
*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -20.70 dBm
Ref 32.5 dBm ALt 20 dB SWT 2.5 ms 1.911217949 GHz
[ 30—Off3et dB 1
20
L1 LVL
410 ‘\
D1 -13 ¢iBm
IR
20
MNJLthm#“hﬁ [
L 20 l,
k-a0 1“M
L s e,
Wb
~-60
Center 1.91 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 15:36:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

®

1 RY

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -23.50 dBm

Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.849551282 GHz
[s0—cffdet dB 1
20
1o LVL
i ) \
~-10

D1 -13 ¢iBm ﬁ \
~-20 * L

~-50

~-60

Center 1.85 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 15:32:55

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.41 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.912756410 GHz
[ 30—Off3et dB 1
20
B o .
410 L
D1 -13 ¢iBm ‘
1120 h +
g '
-30 NM}”;J w
=40 w\‘(‘
L_so W,
St b4 n]
-60
Center 1.91 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 15:33:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14_.73 dBm
Ref 32.5 dBm “Att 20 dB SWT 15 ms 1.709745192 GHz
[so—ofefet 4B 1
[ A
20
1 RM
o | J T T, W "
O /( \W\l‘
F-10
D1 -13 ¢iBm L J (
k-20 il i Lh\I
‘\m 3DB
F--40:
F--50:
I--60:
Center 1.71 GHz 300 kHz/ Span 3 MHz
Date: 27.JAN.2019 14:18:22
QPSK (1.4 MHz, FULL RB) - Right Band Edge
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.98 dBm
Ref 32.5 dBm “Att 20 dB SWT 15 ms 1.755009615 GHz
Fso—oceefet ds. 1
20
1 RM
MAXH
WMMWW/\"WWM "

D1 -13 d¢Bm \

L_s0 My

k-40

~-50

~-60

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 27.JAN.2019 14:19:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.46 dBm
Ref 32.5 dBm * ALt 20 dB SWT 15 ms 1.709971154 GHz
[s0—cffdet dB 1
=20
-
AV iy "

N | \
J \

~-10
D1 -13 ¢iBm / ‘\

~-50

~-60

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 27.JAN.2019 14:17:11

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.78 dBm
Ref 32.5 dBm “Att 20 dB SWT 15 ms 1.755009615 GHz
[ 30—0Offget ds. 1
LA
20
1 RM|

MAXH fwwmww "

{ Io1 -13 {n \
\

Hvony,
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k-40

~-50

~-60

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 27.JAN.2019 14:20:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.94 dBm

Ref 32.5 dBm “Att 20 dB SWT 30 ms 1.709990385 GHz
[s0—cffdet dB 1
I-20

-
e W"\'WWNWW/\ o
. )(]‘W \
F-10 i i

D1 -13 ¢iBm / \

~-50

~-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 14:22:48

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -29.04 dBm
Ref 32.5 dBm “Att 20 dB SWT 30 ms 1.755230769 GHz
[ 30—Off3et ds. 1
20
1 RM|
MAXH
LvL

|

D1 -13 ¢iBm \

4

~-50

~-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 14:26:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -29.65 dBm
Ref 32.5 dBm *Att 20 dB SWT 30 ms 1.709990385 GHz
[s0—cffdet dB 1
20
-
1o LVL
i J \
~-10 { ‘
D1 -13 ¢iBm ) \
~-20

3DB

MVM?-\F e

-50

-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 14:24:21

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -30.79 dBm
Ref 32.5 dBm “Att 20 dB SWT 30 ms 1.755009615 GHz
[ 30—Off3et ds. 1
20
1 RM|
MAXH
LvL

" MMWWWM
\
|

D1 -13 ¢iBm

WM”“MMM%M A

Lo s,

~-50

~-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 14:25:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.45 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 5 ms 1.709967949 GHz
[s0—cffdet dB 1
20
.
PSS TV YO WA 1 WO § TV . LVL
v NIan 2

N ]
| |

D1 -13 ¢iBm I ‘

W’LW

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 14:28:23

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.54 dBm
Ref 32.5 dBm “Att 20 dB SWT 5 ms 1.755016026 GHz
[ 30—Off3et dB [
LA
20
1 RM|
MAXH
1 Y osocdethA n“ — T IL.AU ), LvL

D1 -13 ¢iBm \

F,_
=

<
=

[--30 M)

k-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 14:29:05
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-23.66 dBm

Ref 32.5 dBm “ ALt 20 dB SWT 5 ms 1.709983974 GHz
[s0—cffdet dB 1
20

1 RV

1 RY

o

~-10
D1 -13 ¢iBm

/ﬁ%

~-50

~-60

Center 1.71 GHz 1 MHz/

Date: 27.JAN.2019 14:27:26

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-24.36 dBm

Ref 32.5 dBm “Att 20 dB SWT 5 ms 1.755032051 GHz
[ 30—Off3et dB [
20

1 RM|

MAXH

[ WWMW\

D1 -13 ¢iBm \

L

k-40

~-50

~-60

Center 1.755 GHz 1 MHz/

Date: 27.JAN.2019 14:33:47

Span 10 MHz

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

®

1 RY

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.05 dBm
Ref 32.5 dBm *Att 20 dB SWT 10 ms 1.709967949 GHz
[s0—cffdet dB 1
20
1o LV
/«/_ A Il R |
i , \
~-10
D1 -13 d¢Bm / ]\
~-20
W 3DB
~-30
~-50
~-60
Center 1.71 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 14:36:00

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.26 dBm
Ref 32.5 dBm “Att 20 dB SWT 10 ms 1.755064103 GHz
L 30—0ffset dB 1
20
LVL
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hﬁA¢JHLhthudWthvmthmJVM”N\
110 l\
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~-50
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Center 1.755 GHz 2 MHz/ Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.82 dBm
Ref 32.5 dBm *Att 20 dB SWT 10 ms 1.709967949 GHz
[s0—cffdet dB 1
20
-
LV
1o
b ik kAR JLLMJ‘WWW
i } k
~-10 I ‘
D1 -13 d¢Bm ,' \
~-20
F 3DB
~-30
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~-50
~-60
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 14:34:57

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.71 dBm

Ref 32.5 dBm “Att 20 dB SWT 10 ms 1.755064103 GHz

[ 30—Off3et ds. 1

20

LvL
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D1 -13 ¢iBm

L -40 A

~-50

~-60

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 14:37:43
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

®

Ref 32.5 dBm

*RBW 200 kHz
*VBW 500 kHz

*Att 20 dB SWT 2.5 ms

Marker 1 [T1
-21.41 dBm
1.709711538 GHz

1

[ 30—0ffdet
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3DB
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Center 1.71 GHz

Date: 27.JAN.2019 14:39:51

3 MHz/

Span

30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Ref 32.5 dBm

*RBW 200 kHz
*VBW 500 kHz

“Att 20 dB SWT 2.5 ms

Marker 1 [T1
-24.88 dBm
1.755384615 GHz
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Date: 27.JAN.2019 14:43:59
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Span

30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

®

Ref 32.

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz
*VBW 500 kHz

5 dBm

*Att

20 dB SWT 2

-5 ms

Marke

ri1[T11]

-27.94 dBm
1.709951923 GHz
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Center 1.71 GHz

Date: 27.JAN.2019 14:40:46

3 MHz/

Span 30 MHz

3DB

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

Ref 32.5 dBm

*RBW 200 kHz
*VBW 500 kHz

20 dB SWT 2

-5 ms

Marker 1

[71 1
-24.20 dBm
1.755144231 GHz
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Center 1.755 GHz

Date: 27.JAN.2019 14:42:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

®

1 rd

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -29.04 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 2.5 ms 1.707435897 GHz
[s0—cffdet dB 1
20

X | i W\

[ I I

L [ 1

-40 g
50

~-60

3DB

<P

Center 1.71 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 14:55:28

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.05 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 1.758910256 GHz
[ 30—Off3et ds. 1
20
} | LvL

D1 -13 ¢iBm \
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~-50

~-60

Center 1.755 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 14:59:18
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190125002-00D

®

1 RY

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -30.44 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.709551282 GHz
[s0—cffdet dB 1
20
L1o LV
i 1 %
~-10 J l
D1 -13 ¢iBm ! ﬂ
~-20
\ 3DB
1
~-30
M W
fF50
~-60
Center 1.71 GHz 4 MHz/ Span 40 MHz
27.JAN.2019 14:56:12

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.60 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 1.757692308 GHz
[s0—cffdet dB [
20
r1 1 M LVL
410 kl
D1 -13 d¢Bm \
20 i
1 3DB
a0 I
L 40 Py ;
~-50
~-60
Center 1.755 GHz 4 MHz/ Span 40 MHz
27.JAN.2019 14:56:58
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

Band 5:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.43 dBm
Ref 32.5 dBm “Att 20 dB SWT 15 ms 823.865384615 MHz
[so—ofefet 4B 1
20
L1io L \ LVL
Fo fj/ \\x
N
~-10
D1 -13 ¢iBm T r ]q‘\u
k-20 W‘J M
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L _304t ,mf@hrhiN
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~-60
Center 824 MHz 300 kHz/ Span 3 MHz

27.JAN.2019 13:52:11

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]

“*VBW 100 kHz -14.31 dBm
Ref 32.5 dBm *Att 20 dB SWT 15 ms 849.096153846 MHz
Fso—oceefet ds. 1
20
10 {‘ *WR\ LVL
o J{{ \\\
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~-60
Center 849 MHz 300 kHz/ Span 3 MHz
27.JAN.2019 13:55:26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

®

1 rd

Date:

Date:

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -17.04 dBm
Ref 32.5 dBm *Att 20 dB SWT 15 ms 823.913461538 MHz
[s0—cffdet dB 1
20
Fﬂﬂ‘NLM-”“W\ﬂ“““p\wm“\ﬂhmmﬁ\
1o / \
i jj \\
~-10
D1 -13 d¢Bm T rff" H*
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e
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"
-40
~-50
~-60
Center 824 MHz 300 kHz/ Span 3 MHz
27.JAN.2019 13:51:40

16-QAM (1.4MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -14.15 dBm
Ref 32.5 dBm “Att 20 dB SWT 15 ms 849.033653846 MHz
[ 30—0Offget ds. 1
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Center 849 MHz 300 kHz/ Span 3 MHz
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Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.92 dBm
Ref 32.5 dBm “Att 20 dB SWT 30 ms 823.894230769 MHz
[so—ofefet 4B 1
LA
20
L1o | 4 \ 4 LVL
4’ A DU APCA U AT “mﬁ] ]\i
i ) \
~-10 l \
D1 -13 ¢iBm
v j \
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~-60
Center 824 MHz 600 kHz/ Span 6 MHz

27.JAN.2019 13:59:37

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“*VBW 100 kHz -25.89 dBm
Ref 32.5 dBm *Att 20 dB SWT 30 ms 849.331730769 MHz
L3o—OFffet ds. 1
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b 1 Ol P T rE P W LvL
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10 \\
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Center 849 MHz 600 kHz/ Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

®

1 rd

Date:

Date:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.86 dBm
Ref 32.5 dBm *Att 20 dB SWT 30 ms 823.903846154 MHz
[s0—cffdet dB 1
20
L1o ) LVL
i } \
~-10
D1 -13 d¢Bm J \-
: }
~-20
ﬁhkhk” B
-40
~-50
~-60
Center 824 MHz 600 kHz/ Span 6 MHz
27.JAN.2019 13:59:10

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -24.82 dBm
Ref 32.5 dBm ALt 20 dB SWT 30 ms 849.115384615 MHz
[ 30—0Offget dB 1
LA
=20
0 IPTNVTTR e bV
LT VTV YO T LAY PR T

D1 -13 ¢iBm

T
i
o
[

k-40

~-50

~-60

Center 849 MHz 600 kHz/ Span 6 MHz

27.JAN.2019 13:58:26
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®

1 RY

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]

*VBW 100 kHz -21.47 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 5 ms 823.967948718 MHz
[s0—cffdet dB 1

1o

D1 -13 ¢iBm

|

3DB

L_30 4l WW

~-50

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

27.JAN.2019 14:04:17

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]

*VBW 100 kHz -21.41 dBm
Ref 32.5 dBm “Att 20 dB SWT 5 ms 849.032051282 MHz
[ 30—Off3et dB 1
20
klwmww;\. r\_le\y\ LVL
FF10 \

D1 -13 ¢iBm
/ 1
~-20
[

L_30 Wﬂ-’\ﬁ“‘l«l J'.IWJVLLI ]l )y
k-a0
~-50
~-60
Center 849 MHz 1 MHz/ Span 10 MHz

27.JAN.2019 14:05:12
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190125002-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

®

*RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-21.90 dBm

3DB

Ref 32.5 dBm *Att 20 dB SWT 5 ms 823.983974359 MHz
[s0—cffdet dB 1
20

-
L1io TS % AT IIVRWIN Y R VA W, L v W e VN | TRV
o /[ \k
~-10

D1 -13 d¢Bm I \

~-20
| g
WWVW"‘""
-40
~-50
~-60
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 14:01:03

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Ref 32.5 dBm

*RBW 50 kHz
*VBW 100 kHz
SWT 5 ms

“Att 20 dB

Marker 1 [T1 ]
-20.74 dBm
849.032051282 MHz

[ 30—Off3et ds.

|

20

al J FRTVY

Snd Iy, -V

LvL

D1 -13 ¢iBm

~-30

k-40

~-50

~-60

Center 849 MHz

Date: 27.JAN.2019 14:06:01

1 MHz/

Span 10 MHz
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.76 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 10 ms 822.621794872 MHz
[s0—cffdet dB 1
20
.
A A Ittt LVL

Lo /
~-10 {
D1 -13 ¢iBm \

3DB
L s |l

~-60

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 14:08:42

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.93 dBm

Ref 32.5 dBm “Att 20 dB SWT 10 ms 849.256410256 MHz

[ 30—Off3et ds. 1

20

D1 -13 ¢iBm \\‘

bbriie

k-40

~-50

~-60

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 14:09:26
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®

1 RY

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -25.70 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 10 ms 823.967948718 MHz
[s0—cffdet dB 1
20

N )F“ ’““’"“““‘““’““‘”"“”"“’“““““‘1\

D1 -13 ¢iBm

3DB

W

ot

~-60

Center 824 MHz 2 MHz/ Span 20 MHz

27.JAN.2019 14:07:24

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.41 dBm
Ref 32.5 dBm “Att 20 dB SWT 10 ms 849.865384615 MHz
L 30—0ffset dB 1
[ A
k20
L1o 1y LVL
Aikmhuuthfkhwnwhﬂhmthme
F410 x
D1 -13 ¢iBm

k-40

halugih, | |
g

~-50

~-60

Center 849 MHz 2 MHz/ Span 20 MHz

27.JAN.2019 14:10:57
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Band 7:

®

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]

*VBW 100 kHz -19.39 dBm
Ref 32.5 dBm ALt 20 dB SWT 5 ms 2.499951923 GHz
[so—ofefet 4B 1
20
[ (ﬂkhLJ\JAANwVNA—JsJMJMAA, Vaﬁ4n4\ Lk
i / \
~-10
D1 -13 ¢iBm ] \
a
~-20
M WMW B
k-a0
~-50
~-60
Center 2.5 GHz 1 MHz/ Span 10 MHz
27.JAN.2019 13:27:31
.
QPSK (5.0 MHz, FULL RB) - Right Band Edge
“RBW 50 kHz Marker 1 [T1 ]
“*VBW 100 kHz -19.21 dBm
Ref 32.5 dBm *Att 20 dB SWT 5 ms 2.570224359 GHz
Fso—oceefet ds. 1
20
L1 § ) 4 LVL
Mwwv“v\n}
110 \l
D1 -13 d¢Bm
\ 1
_20 h
W% V\W\N 30B
~-30 _nl'lA
k-a0
~-50
~-60
Center 2.57 GHz 1 MHz/ Span 10 MHz
27_.JAN.2019 13:28:30
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®

1 RY

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.18 dBm
Ref 32.5 dBm *Att 20 dB SWT 5 ms 2.499567308 GHz
[s0—cffdet dB 1
20
1o LVL
,mewumuhdwuwumiauu~nﬂLJumhMA1
Lo \
~-10 I \
D1 -13 d¢Bm
L \
~-20
WL
(AT
-40
~-50
~-60
Center 2.5 GHz 1 MHz/ Span 10 MHz
27.JAN.2019 13:26:28

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.81 dBm
Ref 32.5 dBm “Att 20 dB SWT 5 ms 2.571394231 GHz
[ 30—Off3et ds. 1
20
LvL

[ WWWJ\»)

D1 -13 ¢iBm }

A

-30 i
k-a0
-50
-60
Center 2.57 GHz 1 MHz/ Span 10 MHz

27.JAN.2019 13:30:58
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®

1 RY

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -25.33 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 10 ms 2.499262821 GHz
[s0—cffdet dB 1
20
1o LVL

. )M ”“"“’“’””““““””“”\

D1 -13 ¢iBm !

A U iy

Wmdmmm ol

~-50

~-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 13:38:38

QPSK (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.10 dBm
Ref 32.5 dBm “Att 20 dB SWT 10 ms 2.570512821 GHz
[ 30—0Offget dB 1
[ A
k20
k1o L
NNUJ¢NmmAﬂJJVﬂMﬂkﬁwﬁﬂNJJ@k&i&ﬂ
k410 \
D1 -13 ¢iBm

i) |

k-40

~-50

~-60

Center 2.57 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 13:39:32
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®

1 RY

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.17 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 10 ms 2.499903846 GHz
[s0—cffdet dB 1
20
1o LVL
PALAAM A A AR Apth}h.J\»LW
i ! \
=10 , \
D1 -13 d¢Bm

3DB

k-20 #
30 INTVIN “W‘N

~-50

~-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 13:35:38

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.26 dBm
Ref 32.5 dBm “Att 20 dB SWT 10 ms 2.570705128 GHz
[ 30—0Offget dB 1
20
k1o L
Mhecrompmnr Mg, uvvahNN,\
10 \
D1 -13 ¢iBm \

k-40

~-50

~-60

Center 2.57 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 13:40:07
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QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.14 dBm
Ref 32.5 dBm “ ALt 20 dB SWT 2.5 ms 2.499807692 GHz
[s0—cffdet dB 1
20
.
| FTR VN LVL

N i I
| |

D1 -13 ¢iBm l

F-30: A Aﬂﬂﬁww h
v il
L AfO

~-50

~-60

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 13:43:35

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -18.36 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 2.571923077 GHz
[ 30—Off3et ds. 1
LA

20

1 RM|

MAXH

LvL

Y WUWMW&MMM,\

D1 -13 ¢iBm |

k-40

~-50

~-60

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 13:45:50
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.55 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 2.499423077 GHz
[s0—cffdet dB 1
20
-
1o LVL
i / \
~-10
D1 -13 d¢Bm /’ h
~-20 T
3DB
L_s0 WAMM*M
W A,
~-50
~-60
Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 13:44:21

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.15 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 2.570817308 GHz
[ 30—0Offget ds. 1
20
1 RM|
MAXH
LvL

I mmmwwww
1

D1 -13 ¢iBm

[-30 I 1‘M
k-a0
-50
-60
Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 13:45:24
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Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.76 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 2.499679487 GHz
[s0—cffdet dB 1
20
1o 4 LVL
[thuwHLMMJMNV#MVAWAhHTLMt“N%d»NM%HW
i { \
~-10
D1 -13 d¢Bm ’ \
/ \
3DB
1
v|
L_30 i
F-40 "Mjlvv
L ,-.HMP‘
N
~-60
Center 2.5 GHz 4 MHz/ Span 40 MHz
27.JAN.2019 13:47:43
.
QPSK (20.0 MHz, FULL RB) - Right Band Edge
*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -27.39 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 2.574615385 GHz
[ 30—Off3et dB 1
20
LVL

1 D1 -13 ¢iBm

¥ MMWMMMN
|
|

-30

~-50

~-60

Center 2.57 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 13:50:00
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®

1 RY

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.26 dBm
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 2.499935897 GHz

[s0—cffdet dB 1

1o

WWMWWWMM

Fo
F-10 /

D1 -13 ¢iBm

~-60

Center 2.5 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 13:48:17

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.95 dBm
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 2.570961538 GHz
[ 30—0Offget dB 1
LA
20
k1o L

WWMWWWT

*]10
D1 -13 ¢iBm

-20

~-50

~-60

Center 2.57 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 13:49:31
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190125002-00D

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-24.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
¢C) Supplied Error Error (ppm)
(Voo) (Hz) (ppm)
-30 8 0.0096 2.5
-20 10 0.0120 2.5
-10 11 0.0131 2.5
0 13 0.0155 2.5
10 3.8 14 0.0167 25
20 17 0.0203 2.5
30 16 0.0191 2.5
40 18 0.0215 2.5
50 21 0.0251 2.5
20 V min.= 3.5 22 0.0263 2.5
V max.= 4.35 24 0.0287 2.5
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Report No.: RSZ190125002-00D

EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | P Eee |
(Voo) (Hz) (ppm)
-30 15 0.0179 2.5
-20 17 0.0203 2.5
-10 19 0.0227 2.5
0 21 0.0251 25
10 3.8 20 0.0239 2.5
20 24 0.0287 2.5
30 25 0.0299 2.5
40 26 0.0311 2.5
50 28 0.0335 2.5
20 V min.= 3.5 31 0.0371 2.5
V max.= 4.35 34 0.0406 2.5
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)

-30 -5 -0.0060 2.5
-20 -3 -0.0036 2.5
-10 -1 -0.0012 2.5
0 1 0.0012 2.5
10 3.8 2 0.0024 2.5
20 4 0.0048 2.5
30 5 0.0060 2.5
40 7 0.0084 2.5
50 9 0.0108 2.5
20 V min.= 3.5 11 0.0131 2.5
V max.= 4.35 13 0.0155 25
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
©C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 18 0.0096 pass
-20 20 0.0106 pass
-10 21 0.0112 pass
0 22 0.0117 pass
10 3.8 25 0.0133 pass
20 26 0.0138 pass
30 27 0.0144 pass
40 31 0.0165 pass
50 28 0.0149 pass
20 V min.=3.5 32 0.0170 pass
V max.= 4.35 33 0.0176 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | .ol Cwor | Brer | Resul
(Voo) (Hz) (ppm)

-30 14 0.0074 pass
-20 15 0.0080 pass
-10 17 0.0090 pass
0 20 0.0106 pass
10 3.8 21 0.0112 pass
20 23 0.0122 pass
30 25 0.0133 pass
40 26 0.0138 pass
50 28 0.0149 pass
20 V min.= 3.5 29 0.0154 pass
V max.= 4.35 32 0.0170 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem[()g)ature Voltag(; f:)pplied Fr;(il:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)

-30 -9 -0.0048 pass
-20 -7 -0.0037 pass
-10 -4 -0.0021 pass
0 -2 -0.0011 pass
10 3.8 2 0.0011 pass
20 5 0.0027 pass
30 6 0.0032 pass
40 8 0.0043 pass
50 9 0.0048 pass
V min.=3.5 11 0.0059 pass
20 V max.= 4.35 14 0.0074 pass

AWS Band (Part 27)

Temperature Szgm‘i’: | Fu Fu F,Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.1352 1754.8753 1710.0000 1755.0000
-20 1710.1494 1754.8080 1710.0000 1755.0000
-10 1710.1402 17547575 1710.0000 1755.0000

0 1710.1075 1754.7532 1710.0000 1755.0000
10 3.8 1710.0785 1754.6890 1710.0000 1755.0000
20 1710.0779 1754.0160 1710.0000 1755.0000
30 1710.1802 1754.8386 1710.0000 1755.0000
40 1710.1786 1754.7870 1710.0000 1755.0000
50 1710.1304 1754.7608 1710.0000 1755.0000
20 V min.=3.5 1710.0853 1754.7250 1710.0000 1755.0000

V max.= 4.35 1710.0694 1754.6812 1710.0000 1755.0000
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Volta%z f:)[)plied Frg}:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)
-30 -3 -0.0016 pass
-20 -1 -0.0005 pass
-10 2 0.0011 pass
0 4 0.0021 pass
10 3.8 6 0.0032 pass
20 8 0.0043 pass
30 9 0.0048 pass
40 11 0.0059 pass
50 12 0.0064 pass
V min.=3.5 13 0.0069 pass
20 V max.= 4.35 15 0.0080 pass
Band 4:
10 MHz Bandwidth
Temperature SESKEZ ; F. Fu F.Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.2463 1754.1541 1710 1755
-20 1710.2272 1754.1454 1710 1755
-10 1710.2378 1754.1427 1710 1755
0 1710.2299 1754.1456 1710 1755
10 3.8 1710.2251 1754.1322 1710 1755
20 1710.2308 1754.1500 1710 1755
30 1710.2384 1754.1418 1710 1755
40 1710.2458 1754.1350 1710 1755
50 1710.2266 1754.1502 1710 1755
20 V min.=3.5 1710.2258 1754.1472 1710 1755
V max.= 4.35 1710.2385 1754.1479 1710 1755
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Band 5:
10.0 MHz Middle Channel, f,=836.6MHz
Tem]()%‘;lture Voltag(s} ::)pplied Frg:}:z:cy Fr;::(::z?cy (I;)lll)llllllt)
(Hz) (ppm)
-30 -5 -0.0060 2.5
-20 -3 -0.0036 2.5
-10 -2 -0.0024 2.5
0 1 0.0012 2.5
10 3.8 2 0.0024 2.5
20 5 0.0060 25
30 7 0.0084 2.5
40 9 0.0108 25
50 8 0.0096 2.5
V min.= 3.5 13 0.0155 2.5
20 V max.= 4.35 14 0.0167 2.5
Band 7:
10 MHz Bandwidth
Power A g
| s || oy e | e
(W)
-30 2500.3158 2569.3030 2500 2570
-20 2500.3264 2569.2924 2500 2570
-10 2500.3220 2569.2939 2500 2570
0 2500.3119 2569.3079 2500 2570
10 3.8 2500.3161 2569.2889 2500 2570
20 2500.3215 2569.3083 2500 2570
30 2500.3262 2569.3066 2500 2570
40 2500.3167 2569.3018 2500 2570
50 2500.3202 2569.2963 2500 2570
20 V min.= 3.5 2500.3217 2569.3023 2500 2570
V max.= 4.35 2500.3234 2569.3013 2500 2570
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16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Teml()%‘)ature Voltag(:} f:)pplied Frg}.l:s:cy Frg}:ﬁ:ﬂlcy Result
(Hz) (ppm)
-30 -7 -0.0039 pass
-20 -8 -0.0044 pass
-10 -5 -0.0028 pass
0 -6 -0.0033 pass
10 3.8 -2 -0.0011 pass
20 -4 -0.0022 pass
30 -1 -0.0006 pass
40 1 0.0006 pass
50 4 0.0022 pass
V min.=3.5 7 0.0039 pass
20 V max.= 4.35 6 0.0033 pass
Band 4:
10 MHz Bandwidth
Temperature sﬁﬁgﬁi q Fy, Fu F_Limit | Fy Limit
(°C) Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4421 1754.9931 1710 1755
-20 1710.4404 1754.9992 1710 1755
-10 1710.4432 1754.9999 1710 1755
0 1710.4430 1754.9906 1710 1755
10 3.8 1710.4455 1754.9940 1710 1755
20 1710.4407 1754.9994 1710 1755
30 1710.4340 1754.9990 1710 1755
40 1710.4339 1755.0067 1710 1755
50 1710.4485 1754.9915 1710 1755
V min.=3.5 1710.4450 1755.0081 1710 1755
20 V max.= 4.35 1710.4423 1755.0021 1710 1755
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Band 5:
10.0 MHz Middle Channel, f,=836.6MHz
Tem]()%';lture Voltag(s/ ::)pplied Frg}:z:cy Fr;::(}:z;lcy (I;)lll)llllllt)
(Hz) (ppm)
-30 -13 -0.0155 -13
-20 -14 -0.0167 -14
-10 -12 -0.0143 -12
0 -11 -0.0132 -11
10 3.8 -8 -0.0096 -8
20 -6 -0.0072 -6
30 -2 -0.0024 -2
40 1 0.0012 1
50 4 0.0048 4
20 V min.= 3.5 7 0.0084 7
V max.= 4.35 9 0.0108 9
Band 7:
10 MHz Bandwidth
Power N ]
S I ST R R T il Bt
(Vo)
-30 2500.4808 2569.5209 2500 2570
-20 2500.4692 2569.5232 2500 2570
-10 2500.4861 2569.5105 2500 2570
0 2500.4703 2569.5191 2500 2570
10 3.8 2500.4674 2569.5154 2500 2570
20 2500.4869 2569.5047 2500 2570
30 2500.4665 2569.5210 2500 2570
40 2500.4705 2569.5110 2500 2570
50 2500.4755 2569.5095 2500 2570
20 V min.= 3.5 2500.4705 2569.5225 2500 2570
V max.= 4.35 2500.4661 2569.5186 2500 2570

whxdk* END OF REPORT *#**%*%*
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